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Test Result Summary

Clause Test Iltem Result

Emission Bandwidth (26dB Bandwidth), Minimum

FCC part 15.407 (a) Emission Bandwidth (6dB Bandwidth) & 99 Percent Pass
Occupied Bandwidth

FCC Part 15.407 (a) Maximum Conducted Output Power Pass

. . Pass
FCC Part 15.407 (a) Maximum Power Spectral Density (PSD)
FCC Radiated Spurious Emissions, Restricted bands of Pass

15.209/15.205/15.407 (b) | operation & Unwanted Emission

Note: Conducted measurements are done according to the procedure given in KDB 789033 D02 General
UNII Test Procedures New Rules v01r02 & 662911 D01 Multiple Transmitter Output vO2r01.

* - > Device exclusively used in vehicle only, it will operates on vehicle battery & internal back up battery
only.
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List of Test and Measurement Instruments

A TUVRheinland®

Equipment Manufacturer Model Serial Calibration Periodicit Used for
quip Name Number Due Date y Test Items
EMI Test Receiver Rohde & ESU 40 100288 23112016 | Yearly
Schwarz
Broadband Frankonia ALX-4000 | ALXA000- 1 560612017 | vearly
Antenna 806
A;“Vte Loop Frankonia LAX-10 | LAX-10-800 | 22.12.2016 | Yearly | Spurious
dr;)enga Radiated
Broadband Horn Frankonia HAX-18 | HAX18-802 | 14.03.2017 | Yearly | Emissions
Antenna
Emission Horn ETS Lindgren | 116706 00107323 | 02.11.2016 | Yearly
Antenna
Anechoic Chamber Frankonia - - - -
Spectrum Analyser Agilent E4407B | US41192772 | 23.04.2017 Yearly Antenna -
Technologies Port
: Rohde & Conducted
Signal Analyzer Schwarz FSV7 101644 07.12.1016 Yearly Tests

Testing Facilities:

1) TUV Rheinland (India) Private Limited
108 , Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100
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General Product Information

Product Function and Intended Use

A_ TUVRheinland®

Multi Service Business Gateway that provides routing, switching, security services for SMB, ROBO, etc.

type Access CPE environments.

Ratings and System Details

Operating Frequency

5150 - 5250 MHz
5725 — 5850 MHz

No. of channel

Refer page 6, Table 2

Channel Spacing

20 MHz, 40MHz

Transmitted Power

802.11a/n/ac 20MHz | 21.59 dBm / 144.54mW

802.11n/ac 40MHz 16.30 dBm / 42.68mW

802.11/ac 80MHz 15.53 dBm / 35.73mW

Data Rate

802.11n/ac : MCSO — MCS7
802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

Number of antenna

3

. 3dBi @2.4GHz
Antenna Gain 5dBi @5GHz
Supply Voltage 12V from Power Adaptor
Dimensions 250mm (L) x 250mm (W) x50mm (H)

Environmental Condition

Operating temperature is 0°C to 50°C

Storage temperature is -10° to 70°C

Test Conditions:

Supply Voltage: 12VDC form Power Adaptor supplied along with this product

Environmental conditions:

Temperature: +23°C

RH: 62%

Test Report No.: 19660227 001
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Test Set-up and Operation Mode

Principle of Configuration Selection
Transmission was enabled with 100% duty cycle transmission on low, mid and high channel.

Test Operation and Test Software
Test software was used to enable the continuous transmission, changing channels (low/mid/high) and data
rates on the EUT for the tests in this report.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance
- None

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results

are reported in this report.

Antenna Port measurements are performed on the following paths

Path A — J203 Connector —ANT1
Path B — J202 Connector — ANT2
Path C —J201 Connector — ANT3

List of Antenna: Table 1

Manufacturer Antenna Type Antenna Part No. Operanrggﬁ;;aquency
Premiertek Monopole Antenna ANT-5DBI-DUAL 248&5
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Table of Carrier frequencies Table 2:

Frequency
Frequency Band Channel No. (MHz2)
5GHz Band — 20MHz Bandwidth Channel List
36 5180
40 5200
5150 — 5250 MHz
44 5220
48 5240
149 5745
143 5765
5725 — 5850MHz 157 5785
161 5805
165 5825
5GHz Band — 40MHz Bandwidth Channel List
38 5190
5150 — 5250 MHz
46 5230
151 5755
5725 — 5850MHz
159 5795
5GHz Band — 80MHz Bandwidth Channel List
5150 — 5250 MHz 42 5210
5725 — 5850MHz 155 5775
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Test Methodology
Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.
The equipment under test (EUT) was placed at the middle of the 80 cm high turntable, and the EUT is 3
meters far from the measuring antenna for below 1GHz & The equipment under test (EUT) was placed at
the middle of the 1.5m high turntable, and the EUT is 3 meters far from the measuring antenna for above
1GHz. The turntable was rotated 360" for obtaining the maximum emission. The height of the measuring
antennas was scanned between 1m and 4m, and the antenna rotated to repeat the measurements for
both the horizontal and vertical antenna polarizations. Repeat the measurement steps until the maximum
emissions were obtained. The measurement above 1000MHz was performed by horn antenna. The
measurement below 30MHz was performed by loop antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

Semi-anechoic Chamber

3m

A
v

L I ‘ ‘ \ Pre-Amplifier Measuring Receiver /
EUT M I ‘ ‘ Spectrum Analyzer

[ y Turntable

Ground Plane
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Test Results

Emission Bandwidth (26dB) & OBW Section 15.407(a)
Result Pass
Test Specification FCC Part 15 Subpart E

Measurement Bandwidth (RBW) 300 kHz

Test Method:

EUT Attenuator Spectrum Analyzer

Note: Attenuator (20dB) + cable loss (0.7dB) = 20.7dB Considered in the test result

Note: Worst case test results are reported

IEEE802.11 a_20MHz Channel

D?ht/lallass;e Channel. No Fr%(\q/ll:_'ezr;cy (EN?:'AZ/) (OMB|_\|AZ/)
36 5180 23.68 16.88
48 5240 26.84 17.02
° 149 5745 25.52 17.06
165 5825 22.25 16.79
36 5180 21.51 16.73
48 5240 23.41 16.82

24
149 5745 22.07 16.78
165 5825 21.08 16.69
36 5180 24.34 16.98
48 5240 27.60 17.24
> 149 5745 24.36 17.03
165 5825 23.21 16.91
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IEEE802.11 nHT20
Data Rate Frequency EBW OBW
(Mbps) Channel. No (MH2) (MH2) (MH2)
36 5180 23.69 17.95
48 5240 26.49 18.10
MCSO0
149 5745 27.01 18.15
165 5825 23.36 17.94
36 5180 23.77 17.98
48 5240 25.06 17.97
MCS4
149 5745 23.31 17.97
165 5825 22.21 17.90
36 5180 25.91 18.13
48 5240 34.70 18.36
MCS7
149 5745 26.08 18.18
165 5825 23.10 17.98
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Data Rate: MCS7
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IEEE802.11n HT40
Data Rate Frequency EBW oBW
(Mbps) Channel. No (MHz) (MHz) (MHz)
38 5190 47.02 37.17
46 5230 46.16 37

MCSO0
151 5755 46.77 36.89
159 5795 45.95 36.90
38 5190 43.61 36.83
46 5230 44.08 36.75

MCS4
151 5755 44.14 36.90
159 5795 4431 36.84
38 5190 47.85 37.03
46 5230 46.47 36.95

MCS7
151 5755 46.66 36.98
159 5795 45.83 37.08
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dBl | ul ey

Offst | )

20,7

dB

Center 5.23 GHz Span 60 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

37.0070 MHz xdB 26005

Transmit Freq Error 195 307 kHz
% dB Bandwidth 46.167 MHz

Data Rate: MCSO

Channel Frequency: 5230MHz
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Ref 20.7 dBm Atten 10 dB
#Peak
L P oimA et e, WMMW
10 i "
dB/ 7 Ak
Offst | e
20.7
dB
Center 5.735 GHz Span 60 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.8985 MHz xdB 26005
Transmit Freq Error 131.618 kH=z
% dB Bandwidth 46.775 MHz
Data Rate: MCSO Channel Frequency: 5755MHz
Ref 20.7 dBm Atten 10 dB
#Peak
L =EE eSSBS X S RS S SR N e, A
10 yia N
dB/ > [ ks
Offst ™ T
20.7
dB
Center 5.795 GHz Span 60 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.9050 MHz xdB 26003
Transmit Freq Error 82217 kHz
% dB Bandwidth 45 954 MHz
Data Rate: MCSO Channel Frequency: 5795MHz
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Ref 20.7 dBm Atten 10 dB
#Peak
Log e e I e e
0 7 -
dB/ indel Y
offst [ -
20.7
dB
Center 5.19 GHz Span 60 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.8313 MHz xdB 26005
Transmit Freq Error 241.048 kHz
% dB Bandwidth 43.612 MHz
Data Rate: MCS4 Channel Frequency: 5190MHz
Ref 20.7 dBm Atten 10 dB
#Peak
Lﬂ'g e B e ot e Ayt
10 M/ \L\w
dB/ P R
Offst | 7
20,7
dB
Center 5.23 GHz Span 60 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.7554 MHz xdB 26005
Transmit Freq Error 145.910 kHz
% dB Bandwidth 44 087 MHz
Data Rate: MCS4 Channel Frequency: 5230MHz
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Ref 20.7 dBm Atten 10 dB
#Peak
Lﬂ-g r, - i et | Pt e e
10 i Y
dB/ o .
Offst " "
20.7
dB
Center 5.755 GHz Span 60 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.9022 MHz xdB 26,005
Transmit Freq Error 90670 kHz
¥ dB Bandwidth 44 142 MHz
Data Rate: MCS4 Channel Frequency: 5755MHz
Ref 20.7 dBm Atten 10 dB
#Peak
Lﬂg s R et N
10 i 8
dB/ - e
Offst " T
20.7
dB
Center 5.795 GHz Span 60 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pur 99.00 %
36.8463 MHz xdB 260008
Transmit Freq Error 140.686 kHz
x dB Bandwidth 44 316 MHz
Data Rate: MCS4 Channel Frequency: 5795MHz
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Ref 20.7 dBm Atten 10 dB
#Peak
Lﬂlg MMWMWMWWO
10 + b,
dB/ —‘;“m"'“ e €
e
Offst M
20.7
dB
Center 5.19 GHz Span 60 MHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 4 ms (401 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.0338 MHz xdB 26005
Transmit Freq Error 232 816 kHz
% dB Bandwidth 47.859 MHz

Data Rate: MCS7

Channel Frequency: 5190MHz

Ref 20.7 dBm Atten 10 dB
#Peak
Lﬂlg W#‘W% MH:—MMWQ
10 ral Sy
= .p—"fﬂ" M"ﬂ**-.,‘—
dBl | e ez
Offst | -
20,7
dB
Center 5.23 GHz Span 60 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.9571 MHz xdB 26005
Transmit Freq Error 216.710 kHz
¥ dB Bandwidth 46.474 MHz

Data Rate: MCS7

Channel Frequency: 5230MHz

Test Report No.: 19660227 001
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Ref 20.7 dBm Atten 10 dB

#Peak |

L'DQ vam fﬁM«m—m—.—hw-ﬁu..uw

10 7 S

dB/ 4T A

Offst [ ]

20.7

dB

Center 5.755 GHz Span 60 MHz

#Res BWW 1 MHz #VBYY 3 MHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

36.9853 MHz xdB 260005

Transmit Freq Error 69.603 kHz
% dB Bandwidth 46.665 MHz

Data Rate: MCS7

Channel Frequency: 5755MHz

Ref 20.7 dBm Atten 10 dB

#Peak |

Log /AWMWMﬁwWW bty i,

10 7 e

dBI ] L ﬂr H%‘u

Offst " T

20,7

dB

Center 5.795 GHz Span 60 MHz

#Res BW 1 MHz #JVBW 3 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %

37.0846 MHz xdB 26005

Transmit Freq Error 81.690 kHz
% dB Bandwidth 45834 MHz

Data Rate: MCS7

Channel Frequency: 5795MHz

Test Report No.: 19660227 001
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Maximum conducted output power Section 15.407(a)
Result Pass
Test Specification FCC Part 15 Subpart E
Measurement Bandwidth (RBW) 1 MHz
Requirement The maximum conducted output power over the frequency band of

operation shall not exceed the 24dBm in 5.15-5.25 GHz & 30dBm in
5.725-5.85 GHz.

Test Method:

EUT Attenuator Spectrum Analyzer

Note: For measurement of Maximum conducted output power, method SA-1 Alternative was used,
Attenuator (20dB) + cable loss (0.7dB) = 20.7dB Considered in the test result.

Test Results for Path A:

IEEE802.11a 20MHz Channel

Data Rate Channel Frequency Average Average

(Mbps) No. (MH2) Output power Power

(dBm) (mW)

36 5180 20.82 120.78

6 48 5240 21.6 144.54

149 5745 10.97 12.50

165 5825 08.83 07.63

36 5180 19.79 95.27

o4 48 5240 20.99 125.60

149 5745 10.48 11.16

165 5825 08.53 07.12

36 5180 019.7 93.32

54 48 5240 20.93 123.87

149 5745 09.75 09.44

165 5825 07.64 05.80

Test Report No.: 19660227 001 Date: 23.05.2016 Page 29 of 262
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Ref 30.7 dBm Atten 20 dB

A TUVRheinland®

#hvg

Log =

10 Vi

dB/ |

Offst

20.7

dB

Center 5.18 GHz

Span 25 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts)

Channel Power

Power Spectral Density

20.82dBm /17.0000 MHz -51.48 dBm/Hz

Data Rate: 6Mbps

Ref 30.F dBm Atten 20 dB

Channel Frequency: 5180MHz

#hvg

Log

10 J/H

dBy/ I

Offst

20.7

dB

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

Data Rate: 6Mbps

Span 25 MHz
#H/BW 3 MHz Sweep & ms (401 pts

Power Spectral Density

21.60dBm /17.0000 MHz -50.70 dBm/Hz

Channel Frequency: 5240MHz

Test Report No.: 19660227 001
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Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 =]

dB/ =]

Offst | _ -

20.7

dB

Center 5.745 GHz Span 23.61 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
10.97 dBm /17.0000 MHz -61.34 dBm/Hz

Data Rate: 6Mbps Channel Frequency: 5745MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 T T T P E— e S S

dB/ i ~

Offst | _ .o R

20.7

dB

Center 5.825 GHz Span 23.61 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep & ms (401 pts

Channel Power Power Spectral Density
8.83dBm /17.0000 MHz -63.48 dBm/Hz

Data Rate: 6Mbps Channel Frequency: 5825MHz
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Ref 30.7T dBm Atten 20 dB
#hvg
Lﬂg fw—wwwwwwm
10 7 .
dB/ 17 T
Offst " S
20.7
dB
Center 3.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
19.79 dBm /17.0000 MHz -52.51 dBm/Hz
Data Rate: 24Mbps Channel Frequency: 5180MHz
Ref 30.7 dBm Atten 20 dB
#hvg
Log — —
10 7 AN
dB/ e P
Offst
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts)
Channel Power Power Spectral Density
20.99 dBm /17.0000 MHz -51.31 dBm/Hz
Data Rate: 24Mbps Channel Frequency: 5240MHz
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Ref 30.7T dBm Atten 20 dB

#hvg

Log

10 st i e T s B R s

dB/ 7 N

Offst | e

20.7

dB

Center 5.745 GHz Span 23.61 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
10.48 dBm /17.0000 MHz -61.82 dBm/Hz
Data Rate: 24Mbps Channel Frequency: 5745MHz

Ref 30.7T dBm Atten 20 dB

#hvg

Log

10 e P e vpes e gy

dB/ )

Offst ] o

07 = ™

dB

Center 5.825 GHz Span 23.61 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
8.53dBm /17.0000 MHz -63.78 dBm/Hz

Data Rate: 24Mbps Channel Frequency: 5825MHz
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Ref 30.7 dBm Atten 20 dB

#hvg

Lﬂ'g ﬂWWMWW_WWW

10 7 =

dB/ L7 T

Offst [ ™

20.7

dB

Center 5.18 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
19.70 dBm /17.0000 MHz -52.60 dBm/Hz
Data Rate: 54Mbps Channel Frequency: 5180MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Lﬂ'g 1_,,—# i ~r s —

1{} J/_.-' "’\‘_\\\

dBl | . |

Offst

20.7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
20.93 dBm /17.0000 MHz -51.37 dBm/Hz

Data Rate: 54Mbps Channel Frequency: 5240MHz
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Ref 30.7 dBm Atten 20 dB

#hvg

Log

1“’ W*mewmw%

dB/ J_/ ]

Offst | _ . Sy,

20.7

dB

Center 5.745 GHz Span 23.61 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts)
Channel Power Power Spectral Density
9.75dBm /17.0000 MHz -62.55 dBm/Hz

Data Rate: 54Mbps Channel Frequency: 5745MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log

1“ WW”WWMW'” R I

dB/ A

Offst i

207 [ i

dB

Center 5.825 GHz Span 23.61 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep § ms (401 pts

Channel Power Power Spectral Density
7.64 dBm /17.0000 MHz -64.66 dBm/Hz
Data Rate: 54Mbps Channel Frequency: 5825MHz
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Test Results for Path A

IEEE802.11n HT20
Average Average
Data Rate Channel Frequency Output g
Power
(Mbps) No. (MHz) power (MW)
(dBm)
36 5180 15.34 34.19
MCSO 48 5240 15.03 31.84
149 5745 12.77 18.92
165 5825 10.07 10.16
36 5180 14.12 25.82
MCS4 48 5240 13.8 23.98
149 5745 12.19 16.55
165 5825 9.59 9.09
36 5180 13.61 22.96
MCS7 48 5240 13.27 21.23
149 5745 11.84 15.27
165 5825 9.05 8.03
Ref 30.7T dBm Atten 20 dB
#ivg
Log
10 A =
dB/f i o
Offst e
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts
Channel Power Power Spectral Density
15.34 dBm /18.0000 MHz -57.21 dBm/Hz
Data Rate: MCSO Channel Frequency: 5180MHz
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Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 A -
dB/ e =
Offst |~ e
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #JVBYWY 3 MHz Sweep & ms (401 pts|
Channel Power Power Spectral Density
15.03 dBm /18.0000 MHz -57.53 dBm/Hz
Data Rate: MCSO Channel Frequency: 5240MHz
Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 P -
dB/ L M
Offst _M,.a-"‘f’ e
20.7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep & ms (401 pts|

Channel Power Power Spectral Density

12.77 dBm /18.0000 MHz -59.78 dBm/Hz

Data Rate: MCSO Channel Frequency: 5745MHz
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Ref 30.7 dBm Atten 20 dB
#hvg
Log
dB/ - =]
Offst | .~ e ]
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
10.07 dBm /18.0000 MHz -62.49 dBm/Hz
Data Rate: MCSO Channel Frequency: 5825MHz
Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 i - = -
dB/ n ]
Offst | .~ v
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts
Channel Power Power Spectral Density
14.12 dBm /18.0000 MHz -58.43 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5180MHz
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Ref 30.7 dBm Atten 20 dB

#hvg

Log

1“’ -(__-"' = = m.‘\

dB/ n R

Offst | . e

20.7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
13.80 dBm /18.0000 MHz -58.76 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5240MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log

dB/ 7~ .

Offst | -~ T

20.7

dB

Center 5.745 GHz Span 25 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
12.19 dBm /18.0000 MHz -60.37 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5745MHz
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Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 P e S e e e e

dB/ I ]

Offst o .

207 -

dB

Center 5.825 GHz Span 25 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
9.59dBm /18.0000 MHz -62.97 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5825MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 o § e

dB/ L -

Offst |~ T

20.7

dB

Center 5.18 GHz Span 25 MHz

#Res BW 1 MHz #W/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density

13.61 dBm /18.0000 MHz -58.95 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5180MHz
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Ref 30.7T dBm Atten 20 dB

#hvg

Log
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dB/ - T

Offst | " T,

20.7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density

13.27 dBm /18.0000 MHz -59.28 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5240MHz

Ref 30.7 dBm Atten 20 dB

#hivg

Log

10 = v —

dB/ A L

Offst | .~ T

20.7

dB

Center 5.745 GHz Span 25 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts)

11.84 dBm /18.0000 MHz

Channel Power Power Spectral Density

-60.72 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5745MHz
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Ref 30.7 dBm
#hvg
Log
10
dB/ o
Offst
20.7
dB

Atten 20 dB

Center 5.825 GHz
#Res BW 1 MHz

Span 25 MHz

#VBW 3 MHz Sweep & ms (401 pts)

Channel Power

9.05dBm /18.0000 MHz

Power Spectral Density
-63.50 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5825MHz

Test Results for Path B:

IEEE802.11n HT20
Average
D?&i?:)t € Channel No. Fr%(\q/lllj_'ezr;cy Output PoA\\A\/Ieerr?r%?N)
power (dBm)
36 5180 12.98 19.86
MCSO 48 5240 12.22 16.67
149 5745 11.56 14.32
165 5825 10.01 10.02
36 5180 12.39 17.33
MCS4 48 5240 12.16 16.44
149 5745 11.09 12.85
165 5825 9.4 8.70
36 5180 11.27 13.39
MCS7 48 5240 9.63 9.18
149 5745 9.53 8.97
165 5825 9.02 7.97

Test Report No.: 19660227 001

Date: 23.05.2016
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Ref 30.7 dBm Atten 20 dB
#lvg
Log
10 -
dB/ 7 i
offst | .. e
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
12.98 dBm /18.0000 MHz -99.57 dBm/Hz
Data Rate: MCSO Channel Frequency: 5180MHz
Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 =
dB/ 7 S
Offst | . ]
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts
Channel Power Power Spectral Density
12.22 dBm /18.0000 MHz -60.34 dBm/Hz
Data Rate: MCSO Channel Frequency: 5240MHz

Test Report No.: 19660227 001 Date: 23.05.2016 Page 43 of 262



A TUVRheinland®

www.tuv.com

Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 — . o
dB/ L e
Offst | .~ S
20,7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts)
Channel Power Power Spectral Density
11.56 dBm /18.0000 MHz -60.99 dBm/Hz
Data Rate: MCSO Channel Frequency: 5745MHz
Ref 30.7 dBm Atten 20 dB
#hivg
Log
10 e I DR IR o]
dB/ - .
Offst | . -
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density

10.01 dBm /18.0000 MHz -62.54 dBm/Hz

Data Rate: MCSO Channel Frequency: 5825MHz
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Ref 30.7 dBm Atten 20 dB
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Log
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20.7

dB

Center 5.18 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
12.39 dBm /18.0000 MHz -60.17 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5180MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log
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Offst | S

20.7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
12.16 dBm /18.0000 MHz -60.39 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5240MHz
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Ref 30.7 dBm Atten 20 dB
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20.7

dB

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

Span 25 MHz

#VBW 3 MHz Sweep & ms (401 pts)

11.09 dBm /18.0000 MHz -61.46 dBm/Hz

Power Spectral Density

Data Rate: MCS4

Channel Frequency: 5745MHz

Ref 30.7 dBm Atten 20 dB
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Log
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dB/ 7

Offst v
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db

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

9.40dBm /18.0000 MHz -63.15 dBm/Hz

#/BW 3 MHz

Span 25 MHz
Sweep & ms (401 pts)

Power Spectral Density

Data Rate: MCS4

Channel Frequency: 5825MHz
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Ref 30.7 dBm Atten 20 dB
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20.7

dB

Center 5.18 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
11.27 dBm /18.0000 MHz -61.29 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5180MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log
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207 [T

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
9.63dBm /18.0000 MHz -62.92 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5240MHz
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Ref 30.7T dBm Atten 20 dB
#hvg
Log
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20.7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
9.53dBm /18.0000 MHz -63.02 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5745MHz
Ref 30.7 dBm Atten 20 dB
#hvg
Log
1“ ﬁww”wmwwmww%
dB/ P
Offst | . \\“‘w
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #W/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density

9.02dBm /18.0000 MHz -63.53 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5825MHz
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Test Results for Path C:

IEEE802.11n HT20
Average
Paa Rae | ChannelNo. | FTUENSY | oupur |  Average
power (dBm)
36 5180 13.02 20.04
MCSO 48 5240 12.76 18.87
149 5745 10.45 11.09
165 5825 9.63 9.18
36 5180 12.39 17.33
MCS4 48 5240 12.76 18.87
149 5745 9.8 9.54
165 5825 8.62 7.27
36 5180 11.76 14.99
MCS7 48 5240 9.63 9.18
149 5745 9.33 8.57
165 5825 8.62 7.27
Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 A =
dB/ 1 kN
Offst | . e
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MH=z Sweep & ms (401 pits)
Channel Power Power Spectral Density
13.02 dBm /18.0000 MHz -59.53 dBm/Hz
Data Rate: MCSO Channel Frequency: 5180MHz

Test Report No.: 19660227 001 Date: 23.05.2016 Page 49 of 262



A TUVRheinland®

www.tuv.com

Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 = -

dB/ .

Offst | .o e

20,7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
12.76 dBm /18.0000 MHz -99.79 dBm/Hz
Data Rate: MCSO Channel Frequency: 5240MHz

Ref 30.7 dBm Atten 20 dB

#hivg

Log

10 P eSS e Ty

dB/ A =]

Offst | . e

207

dB

Center 5.745 GHz Span 25 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density

10.45 dBm /18.0000 MHz -62.10 dBm/Hz

Data Rate: MCSO Channel Frequency: 5745MHz
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Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 P e e e e o ey

dB/ - B

Offst e,

07 [

dB

Center 5.825 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
9.63dBm /18.0000 MHz -62.92 dBm/Hz

Data Rate: MCSO Channel Frequency: 5825MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log

10 = e ]

1 ™

dB/ 7 “h

Offst | .~ ]

20.7

dB

Center 5.18 GHz Span 25 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts]
Channel Power Power Spectral Density
12.39 dBm /18.0000 MHz -60.16 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5180MHz
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Ref 30.7T dBm Atten 20 dB

#hvg

Log

10 = -

dB/ .

Offst | .o e

20.7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
12.76 dBm /18.0000 MHz -99.79 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5240MHz

Ref 30.7 dBm Atten 20 dB

#hAvg

Log

dB/ ra ™

Offst 7 e

207

dB

Center 5.745 GHz Span 25 MHz

#Res BWW 1 MHz #/BW 3 MHz Sweep & ms (401 pts

Channel Power Power Spectral Density

9.80 dBm /18.0000 MHz -62.75 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5745MHz
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Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 P e s ey —
dB/ & "
Offst i v
207 e
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts)
Channel Power Power Spectral Density
8.62dBm /18.0000 MHz -63.93 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5825MHz
Ref 30.7 dBm Atten 20 dB
#hvg
Log
10 e - oo
dB/ K "
Offst | T e,
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 8 ms (401 pts
Channel Power Power Spectral Density
11.76 dBm /18.0000 MHz -60.80 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5180MHz
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Ref 30.7 dBm Atten 20 dB

#hvg

Log

dB/ ~ "

Offst 2 ]

07

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density
9.63 dBm /18.0000 MHz -62.92 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5240MHz

Ref 30.7 dBm Atten 20 dB

#hvg

Log

dby/ A "

Offst | .~ e

207

db

Center 5.745 GHz Span 25 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep & ms (401 pts]

Channel Power Power Spectral Density

9.33dBm /18.0000 MHz -63.22 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5745MHz
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Ref 30.7 dBm Atten 20 dB
#hvg
Log
10
dB/
Offst
20,7
dB

Center 5.825 GHz
#Res BW 1 MHz

Span 25 MHz

#VBW 3 MHz Sweep & ms (401 pts)

Power Spectral Density
-63.93 dBm/Hz

Channel Power

8.62 dBm /18.0000 MHz

Data Rate: MCS7 Channel Frequency: 5825MHz

Test results for Path A

IEEE802.11n HT40
Average
Caanate | cnamelno. | Feeer | oupur | fversee
power (dBm)
38 5190 11.85 15.31
MCSO 46 5230 11.9 15.48
151 5755 9.62 9.16
159 5795 8.81 7.60
38 5190 10.65 11.61
MCS4 46 5230 10.71 11.77
151 5755 8.54 7.14
159 5795 7.75 5.95
38 5190 11.85 15.31
MCST7 46 5230 11.67 14.68
151 5755 8.24 6.66
159 5795 7.41 5.50
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Ref 15 dBm Atten 5 dB
#hvg
Lﬂ-g o cr _“-"‘!;
10 i
i kY
dB/ e
Offst |
20.7
dB
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
11.85 dBm /37.0000 MHz -63.83 dBm/Hz
Data Rate: MCSO Channel Frequency: 5190MHz
Ref 15 dBm Atten 5 dB
#hvg
L i, == .
°d 1 bl i
10 . T
dB/ s
Offst [~ ]
20.7
dB
Center 3.23 GHz Span 50 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
11.90 dBm /37.0000 MHz -63.78 dBm/Hz
Data Rate: MCSO Channel Frequency: 5230MHz
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Ref 15 dBm Atten 5 dB

#hvg

Log S L e

10 7 I

dB/ - f i

offst |~ s

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
9.62dBm /37.0000 MHz -66.06 dBm/Hz

Data Rate: MCSO Channel Frequency: 5755MHz

Ref 15 dBm Atten 5 dB

#hvg

Log L~ e T

10 / 5

dB/ oot T,

Offst [ i

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
8.81 dBm /37.0000 MHz -66.87 dBm/Hz

Data Rate: MCSO Channel Frequency: 5795MHz
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Ref 15 dBm Atten 5 dB

#Avg

Log 7 BT - ' i

10 7 kY

dB/ A .

Offst " MG

20.7

dB

Center 5.19 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density

10.65 dBm /37.0000 MHz -65.03 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5190MHz

Ref 15 dBm Atten 5 dB

#hvg

Log r M " .

10 / K

dB/ i

Offst " M

207

dB

Center 5.23 GHz Span 50 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

10.71 dBm /37.0000 MHz -64.97 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5230MHz
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Ref 15 dBm Atten 5 dB

#hvg

Log Vs e | et

10 .

dB/ o T,

Offst ™" T

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.54 dBm /37.0000 MHz -67.14 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5755MHz

Ref 15 dBm Atten 5 dB

#hvg

Lﬂ'g rup"l-l.-d-.- L A=, - ar wfwmw-numu_\“

10 7 %

dB/ g h,

Offst L™ “Ptien,

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
7.75dBm /37.0000 MHz -67.93 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5795MHz
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Ref 15 dBm Atten 5 dB

#Avg

Log - : A s T

10 j 5

dB/ ey

Offst [~

20.7

dB

Center 5.19 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density

11.85 dBm /37.0000 MHz -63.83 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5190MHz

Ref 15 dBm Atten 5 dB

#hvg

Lﬂﬂ =" S N e S P 1\

10 f

e e

offst [ il

20.7

dB

Center 5.23 GHz Span 50 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

11.67 dBm /37.0000 MHz -64.01 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5230MHz
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Ref 15 dBm Atten 5 dB

#hvg

Lﬂg [ et oy w 'Fﬂtﬁ-‘f" m*ﬂw‘ﬁ-ﬁﬂﬁ‘

10 / ;

dB/ 4 3

Offst  han™" Rt

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
8.24 dBm /37.0000 MHz -67.44 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5755MHz

Ref 15 dBm Atten 5 dB

#hvg

Log [t a Pyt L arr-Lps oy e L M-A"g

10 7 it

dB/ Y

Offst iy,

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
7.41dBm /37.0000 MHz -68.27 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5795MHz
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Test results for Path B

IEEE802.11n HTA40
Average
PaaRale | Ghannel No. | FTEMENY | outpur | Average
power (dBm)
38 5190 10.66 11.64
MCSO 46 5230 10.64 11.58
151 5755 10.13 10.30
159 5795 9.9 9.77
38 5190 9.44 8.79
MCS4 46 5230 9.48 8.87
151 5755 9.11 8.14
159 5795 8.87 7.70
38 5190 9.1 8.12
MCS7 46 5230 9.03 7.99
151 5755 8.79 7.56
159 5795 8.6 7.24
Ref 15 dBm Atten 5 dB
#lvg
Log B Sras .
k,
10 / 5
dB/ ] Mo
Offst [™ ™
20,7
dB
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.66 dBm /37.0000 MHz -65.02 dBm/Hz

Data Rate: MCSO

Channel Frequency: 5190MHz

Test Report No.: 19660227 001
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Ref 15 dBm Atten 5 dB

#hvg

Log Fas -~ =]

10 / i

dB/ et

Offst [ ™

20.7

dB

Center 5.23 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
10.64 dBm /37.0000 MHz -65.04 dBm/Hz

Data Rate: MCSO Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#hvg

Log e ———" - =

10 /] i

dB/ ol M

offst [~ T

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

10.13 dBm /37.0000 MHz -65.55 dBm/Hz
Data Rate: MCSO Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB
#hvg
Log [ ~LF =
10 / \
dB/ i N
Offst [ T
20.7
dB
Center 5.795 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
9.90dBm /37.0000 MHz -65.78 dBm/Hz
Data Rate: MCSO Channel Frequency: 5795MHz
Ref 15 dBm Atten 5 dB
#Avg
Log e e et
10 z 5
dB/ v M
Offst | g
20.7
dB
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.44 dBm /37.0000 MHz -66.25 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5190MHz
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Ref 15 dBm

Atten 5 dB

A TUVRheinland®

#hvg

Log [t

10 7

dB/ ¥

Offst st

20.7

dB

Center 5.23 GHz
#Res BW 1 MHz

#A/BW 3 MHz

Span 50 MHz

Sweep 19.93 ms (1000 pts

Channel Power

Power Spectral Density

9.48 dBm /37.0000 MHz

-66.20 dBm/Hz

Data Rate: MCS4

Ref 15 dBm

Atten 5 dB

Channel Frequency: 5230MHz

#hvg

Log [

10 7

dB/ n

Offst  pr

20.7

dB

Center 5.755 GHz
#Res BW 1 MHz

Span 50 MHz

#/BW 2 MHz  Sweep 19.98 ms (1000 pts

Channel Power

Power Spectral Density

9.11dBm /37.0000 MHz

-66.58 dBm/Hz

Data Rate: MCS4

Channel Frequency: 5755MHz

Test Report No.: 19660227 001
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Ref 15 dBm Atten 5 dB

#hvg

Log = o [ ——— -

10 7 N

dB/ ¥ I

Offst ™" Sy

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
8.87 dBm /37.0000 MHz -66.81 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#ivg

Log [ — . N i s =

19 / )

dB/ 2 h,

Offst ' i,

20.7

dB

Center 5.19 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density

9.10dBm /37.0000 MHz -66.58 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB

#hvg

Log = SO S— S | ol

10 7 Y

dB/ g .

Offst kA" A

20.7

dB

Center 5.23 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
9.03dBm /37.0000 MHz -66.65 dBm/Hz

Data Rate: MCS7 Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#hvg

Lﬂ'g I 7 o il “'“H.r"h. T ¥ - —"'WML

10 7 Y

dB/ W M

Offst ™1 "

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density

8.79dBm /37.0000 MHz -66.89 dBm/Hz
Data Rate: MCS7 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB
#hvg

Log Fas ; o i z
10 7 w\
dB/ 7 e
Offst )
20.7
dB

Center 5.795 GHz
#Res BW 1 MHz

Span 50 MHz

#/BW 3 MHz Sweep 19.98 ms (1000 pts

Power Spectral Density
-67.08 dBm/Hz

Channel Power

8.60 dBm /37.0000 MHz

Data Rate: MCS7 Channel Frequency: 5795MHz

Test results for Path C

IEEE802.11n HT40
Average
D(al\t/liﬁsa)te Channel No. Fr%(\q/mazr;cy Output Pop\\/\\/lee;?r%?N)
power (dBm)
38 5190 11.34 13.61
MCS0 46 5230 11.36 13.67
151 5755 9.98 9.95
159 5795 9.46 8.83
38 5190 10.14 10.32
MCS4 46 5230 10.2 10.47
151 5755 8.9 7.76
159 5795 8.41 6.93
38 5190 9.74 9.41
MCS7 46 5230 9.81 9.57
151 5755 8.54 7.14
159 5795 8.06 6.39

Test Report No.: 19660227 001
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Ref 15 dBm Atten 5 dB
#Avg
L'D'g o N b
10 1)'.. \‘I,i
dB/ 4
Offst [ ]
20.7
dB
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
11.34 dBm /37.0000 MHz -64.34 dBm/Hz
Data Rate: MCSO Channel Frequency: 5190MHz
Ref 15 dBm Atten 5 dB
#hvg
Log - N ]
10 "
/ 5,
dB/ et
Offst [ ]
207
dB
Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
11.36 dBm /37.0000 MHz -64.32 dBm/Hz
Data Rate: MCSO Channel Frequency: 5230MHz
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Ref 15 dBm Atten 5 dB

#hvg

Log [~ T =

10 / 5

dB/ i e,

Offst [ e

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
9.98 dBm /37.0000 MHz -65.71 dBm/Hz

Data Rate: MCSO Channel Frequency: 5755MHz

Ref 15 dBm Atten 5 dB

#hvg

S e e s

/ Y

dB/ et oo,

Offst [ i

207

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
9.46 dBm /37.0000 MHz -66.22 dBm/Hz

Data Rate: MCSO Channel Frequency: 5795MHz
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Ref 15 dBm Atten 5 dB

#lvg

Log - T i T -

19 / 5

dB/f i b

Oﬁrst M e iy

20.7

dB

Center 5.19 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density

10.14 dBm /37.0000 MHz -65.54 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5190MHz

Ref 15 dBm Atten 5 dB

#hvg

Log [T e T S - Y

10 / )

dB/ & My

Offst  pF e

20.7

dB

Center 3.23 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density

10.20 dBm /37.0000 MHz -65.48 dBm/Hz
Data Rate: MCS4 Channel Frequency: 5230MHz
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Ref 15 dBm Atten 5 dB

#hvg

Log |~ o i P T E——)

10 / .

dB/ ¥ %

Offst foerm" e

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
8.90dBm /37.0000 MHz -66.78 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5755MHz

Ref 15 dBm Atten 5 dB

#hvg

Lﬂ'ﬂ J,_.-..--.---d------. T . ﬁ.\f,....o— M.—-—-ﬁ-—-r-—.-.—.-..—-.......h

10 / ,

dB/ A b

Offst v

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #UBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
8.41 dBm /37.0000 MHz -67.27 dBm/Hz

Data Rate: MCS4 Channel Frequency: 5795MHz
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Ref 15 dBm

Atten 5 dB

A TUVRheinland®

#hvg

Log e

10 7

dB/ ~

Offst  byr*™"

20.7

dB

Center 5.19 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 50 MHz

Sweep 19.93 ms (1000 pts

Channel Power

Power Spectral Density

9.74 dBm /37.0000 MHz

-65.94 dBm/Hz

Data Rate: MCS7

Ref 15 dBm

Atten 5 dB

Channel Frequency: 5190MHz

#hvg

Log =

10 7

dB/ Wi

Offst =

20.7

dB

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

Span 50 MHz

#/BW 3 MHz  Sweep 19.98 ms (1000 pts

Power Spectral Density

9.81dBm /37.0000 MHz -65.87 dBm/Hz

Data Rate: MCS7

Channel Frequency: 5230MHz
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Ref 15 dBm

Atten 5 dB

A TUVRheinland®

#hvg

Log

P

10 .

dB/ I

Offst  frt™

20.7

dB

Center 5.755 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 50 MHz

Sweep 19.93 ms (1000 pts

Channel Power

8.54 dBm /37.0000 MHz

Power Spectral Density

-67.14 dBm/Hz

Data Rate: MCS7

Ref 15 dBm

Atten 5 dB

Channel Frequency: 5755MHz

#hvg

Log

'_‘,-—--ﬂi—--

10 7

dB/ A

Offst e

20.7

dB

Center 5.795 GH
#Res BW 1 MHz

F.

Channel Power

8.06 dBm /37.0000 MHz

Span 50 MHz

#/BW 3 MHz  Sweep 19.98 ms (1000 pts

Power Spectral Density
-67.63 dBm/Hz

Data Rate: MCS7

Channel Frequency: 5795MHz
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A_ TUVRheinland®

IEEE802.11n 20MHz Channel

Average | Average | Average Total Total L
Data Channel Limit
Channel Power Power Power Average Average
Rate frequency (dBm)
(Mbps) No (MH2) (mw) (mw) (mw) Power Power
P PathA | PathB | PathC (mW) (dBm)
36 5180 34.19 19.86 20.04 74.10 18.69 24
48 5240 31.84 16.67 18.87 67.39 18.28 24
MCSO0
149 5745 18.92 14.32 11.09 44.33 16.46 26.23
165 5825 10.16 10.02 9.18 29.36 14.67 26.23
36 5180 25.82 17.33 17.33 60.49 17.81 24
48 5240 23.98 16.44 18.87 59.31 17.73 24
MCS4
149 5745 16.55 12.85 9.54 38.96 15.90 26.23
165 5825 9.09 8.70 7.27 25.08 13.99 26.23
36 5180 22.96 13.39 14.99 51.35 17.10 24
48 5240 21.23 9.18 9.18 39.59 15.97 24
MCS7
149 5745 15.27 8.97 8.57 32.82 15.16 26.23
165 5825 8.03 7.97 7.27 23.29 13.67 26.23
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IEEE802.11n 40MHz Channel

Average | Average | Average Total Total o
Data Channel Limit
Channel Power Power Power Average Average
Rate frequency (dBm)
(Mbps) No (MH2) (mW) (mW) (mW) Power Power
Path A Path B Path C (mW) (dBm)
36 5180 15.31 11.64 13.61 40.56 16.08 24
48 5240 15.48 11.58 13.67 40.75 16.10 24
MCSO
149 5745 9.16 10.30 9.95 29.42 14.68 26.23
165 5825 7.60 9.77 8.83 26.20 14.18 26.23
36 5180 11.61 8.79 10.32 30.73 14.87 24
48 5240 11.77 8.87 10.47 31.11 14.93 24
MCS4
149 5745 7.14 8.14 7.76 23.05 13.62 26.23
165 5825 5.95 7.70 6.93 20.59 13.13 26.23
36 5180 15.31 8.12 9.41 32.85 15.16 24
48 5240 14.68 7.99 9.57 32.25 15.08 24
MCS7
149 5745 6.66 7.56 7.14 21.38 13.30 26.23
165 5825 5.50 7.24 6.39 19.14 12.82 26.23

Note: Antenna gain for the frequency band 5725-5850MHz is 5dBi,
Directional gain = Antenna Gain+10*log ((NANT) dBi, = 3.4+10*log (3) =9.77dBi is more that 6dBi & hence
power limit will be reduced by Pout= PLimit- ( GTx -6) = 30-(9.77-6) =26.23 dBm

Poutis the maximum conducted output power in dBm,
Puimitis the output power limit in dBm,
Grxis the maximum transmitting antenna directional gain in dBi
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Test results for Path A

IEEE802.11ac HT20
Average
Pata Rate | Channel No. | FIEMENCY | oupur | | Average
power (dBm)
36 5180 14.22 26.42
1SS0 48 5240 14.25 26.60
149 5745 10.2 10.47
165 5825 8.37 6.87
36 5180 13.28 21.28
1SS3 48 5240 13.34 21.57
149 5745 9.76 9.46
165 5825 8.05 6.38
36 5180 12.38 17.29
1SS6 48 5240 12.53 17.90
149 5745 8.99 7.92
165 5825 7.2 5.24
Ref 15 dBm Atten 5 dB
#ivg
Ir._...p_ ma, | e e, |
o9 7 "~
pral S,
dB/ i
Offst
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
14.22 dBm /18.0000 MHz -58.33 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB
#hvg
=T T * it
o9 7 |
s ™
dB/ T ]
Offst
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
14.25 dBm /18.0000 MHz -98.30 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5240MHz
Ref 15 dBm Atten 5 dB
#hivg
L ot e SE e
10'09 ,,-rf‘
’ ™
dBl | e,
Offst
20.7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.20 dBm /18.0000 MHz -62.36 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#ivg
L -
10'09 A "“h
)4 M
dB/ -~ e
Offst
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.37 dBm /18.0000 MHz -64.18 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5825MHz
Ref 15 dBm Atten 5 dB
#hAvg
L | e ey T L +r T Aty -....,‘l‘-
0 7 ™
" P
daB/ | o
Offst
207
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
13.28 dBm /18.0000 MHz -99.27 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB

#hAvg *

Lﬂﬂ ‘I'J‘r-'._ s i _\\_\‘-

10 A S,

dBl [ o,

Offst

20.7

dB

Center 5.24 GHz Span 25 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
13.34 dBm /18.0000 MHz -99.21 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5240MHz

Ref 15 dBm Atten 5 dB

#ivg

Lﬂ'g r'__,..--l-- o - e

10 yd N

dB/ e S,

Offst [ i

20.7

dB

Center 5.745 GHz Span 25 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.76 dBm /18.0000 MHz -62.79 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#hvg
Log p o : e = .
10 ra ;e
dB/ o e
Offst [ ]
207
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
8.05dBm /18.0000 MHz -64.50 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5825MHz
Ref 15 dBm Atten 5 dB
#Avg
R RS - oy P
T =
i M
dB/ o T
Offst
207
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
12.38 dBm /18.0000 MHz -60.17 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB
#lvg
Lﬂ'g ; WWMWWWW
&
10 o Mo,
dB/f eneral
Offst
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
12.53 dBm /18.0000 MHz -60.02 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5240MHz
Ref 15 dBm Atten 5 dB
#Avg
L B ot Hr et TP gt Y e b i, |
1:;9 A ™,
& .,
dB/ e
Offst [
20.7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.99dBm /18.0000 MHz -63.96 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#hAvg
Lﬂ-g - e S e p el B e
g o
10 o W
dB/ L Y,
Offst [ il
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
7.20dBm /18.0000 MHz -65.35 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5825MHz
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Test results for Path B

IEEE802.11ac HT20
Average
Dg\t/la;)FFfsa)te Channel No. Fr?'(\q/ltﬁzr;cy Output Pop\\/\\//:rré(lr%?N)
power (dBm)
36 5180 13.28 21.28
1SS0 48 5240 12.43 17.49
149 5745 11.8 15.13
165 5825 10.44 11.06
36 5180 12.95 19.72
1S3 48 5240 12.7 18.62
149 5745 11.51 14.15
165 5825 10.02 10.04
36 5180 11.43 13.89
1SS6 48 5240 9.79 9.52
149 5745 9.8 9.54
165 5825 9.26 8.43
Ref 15 dBm Atten 5 dB
#Avg
l'_,.l-w'-“"‘- Ty ™ T ""'\h
e 7 <]
o1 oy
dB/ [ o
Offst
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #H/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
13.28 dBm /18.0000 MHz -59.28 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB

A TUVRheinland®

#Avg

e S [

Log .

1“’ _.r'.l'

dB/f

Offst

20,7

dB

Center 5.24 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 25 MHz
Sweep 19.98 ms (1000 pts

Channel Power

12.43 dBm /18.0000 MHz

Data Rate: 1SS0

Ref 15 dBm Atten 5 dB

Power Spectral Density
-60.12 dBm/Hz

Channel Frequency: 5240MHz

#hAvg

Log

10 o

dB/

Offst

20.7

dB

Center 5.745 GHz
#Res BW 1 MHz

#VBW 3 MHz

Span 25 MHz
Sweep 19.98 ms (1000 pts

Channel Power

11.80 dBm /18.0000 MHz

Power Spectral Density
-60.76 dBm/Hz

Data Rate: 1SS0

Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#hivg
L e e St
1;.9 .r’f
A "
dB/
Offst
207
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.44 dBm /18.0000 MHz -62.11 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5825MHz
Ref 15 dBm Atten 5 dB
#ivg
L b e ] =h,
0 : ~
- M,
dB/f it )
Offst
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
12.95 dBm /18.0000 MHz -99.61 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5180MHz
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Ref 15 dBm

Atten 5 dB

A TUVRheinland®

#hvg

Log .

10 §

dBl |

Offst

20.7

dB

Center 5.24 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 25 MHz

Sweep 19.93 ms (1000 pts

Channel Power

Power Spectral Density

12.70 dBm /18.0000 MHz

-99.85 dBm/Hz

Data Rate: 1SS3

Channel Frequency: 5240MHz

Ref 15 dBm

Atten 5 dB

#hivg

Log P as

R

10 7

Bl |~

Offst

20.7

dB

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

#/BW 3 MHz

Power Spectral Density
11.51 dBm /18.0000 MHz

Span 25 MHz

Sweep 19.98 ms (1000 pts

-61.04 dBm/Hz

Data Rate: 1SS3

Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#ivg
Log L oy e - ==
10 L \"1.
dB/ s g
Offst
20.7
dB

Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #V/BW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

10.02 dBm /18.0000 MHz -62.53 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5825MHz

Ref 15 dBm Atten 5 dB
#Avg

o9 AT ' | “ <

10 vy

B | e
Offst
20.7
dB

Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #BW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

11.43 dBm /18.0000 MHz -61.12 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB

#hAvg

Log =

10 I

dBl |~

Offst

20.7

db

Center 5.24 GHz
#Res BW 1 MHz

#A/BW 3 MHz

Span 25 MHz

Sweep 19.98 ms (1000 pts

Channel Power

Power Spectral Density

9.79dBm /18.0000 MHz

-62.76 dBm/Hz

Data Rate: 1SS6

Ref 15 dBm Atten 5 dB

Channel Frequency: 5240MHz

#hivg

e

Log o

10 -

@Bl

Ofist

20.7

dB

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

#/BW 3 MHz

Power Spectral Density
9.80 dBm /18.0000 MHz

Span 25 MHz

Sweep 19.98 ms (1000 pts

-62.75 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB

#hivg I

Lo.g g b » . WWH _‘\

10 ~ i

dB/ | Ty

Offst |

20.7

dB

Center 5.825 GHz Span 25 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

9.26 dBm /18.0000 MHz -63.30 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5825MHz
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Test results for Path C

IEEE802.11ac HT20
Average
Dg\t/liisa;e Channel No. Fr(?'(\q/lt:_lezr;cy Output Pop\\/\\/lsrré(lr%?/v)
power (dBm)
36 5180 13.41 21.92
1SS0 48 5240 13.24 21.08
149 5745 10.44 11.06
165 5825 10 10
36 5180 13.04 20.13
1SS3 48 5240 12.81 19.09
149 5745 10.12 10.28
165 5825 9.19 8.29
36 5180 12.1 16.21
1SS6 48 5240 11.92 15.55
149 5745 9.34 8.59
165 5825 8.73 7.46
Ref 15 dBm Atten 5 dB
#Avg
Lo S e
Tl m— i
W e
Offst
20,7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
13.41 dBm /18.0000 MHz -99.14 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB
#hvg
B " - ¥
Pl —— S
dB/ Fj \hm
Offst
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
13.24 dBm /18.0000 MHz -99.31 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5240MHz
Ref 15 dBm Atten 5 dB
#lvg
Lo.g '_‘..-“‘"_ e S * et —
o~
10 7 o
dB/ — T
Offst
20.7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.44 dBm /18.0000 MHz -62.11 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#Avg
Log )'__..--""' s — L o
i
10 P ..
dB/ T, |
Offst
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
10.00 dBm /18.0000 MHz -62.56 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5825MHz
Ref 13 dBm Atten 5 dB
#hAvg
L a ks i B — e |
0 : s
7| ™
dB/ [ M
Offst
20.7
dB
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
13.04 dBm /18.0000 MHz -99.51 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5180MHz
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Ref 15 dBm Atten 5 dB
#lvg
L - ke .
0 7
v ™,
dBl | " Ay
Offst
20.7
dB
Center 5.24 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
12.81 dBm /18.0000 MHz -99.74 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5240MHz
Ref 15 dBm Atten 5 dB
#hivg
L | aperer = b sk Ykl rinetpr Hy - —
1;.9 f"f
J e,
dB/ e Sy
Offst
20.7
dB
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
10.12 dBm /18.0000 MHz -62.43 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5745MHz
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Ref 15 dBm

Atten 5 dB

#ivg

Log -

10 =

dB/

Offst

20.7

dB

Center 5.825 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 25 MHz

Sweep 19.98 ms (1000 pts

Channel Power

Power Spectral Density

9.19dBm /18.0000 MHz

-63.37 dBm/Hz

Data Rate: 1SS3

Ref 15 dBm

Atten 5 dB

Channel Frequency: 5825MHz

#ivg

e

Log

10

dB/

Offst

20.7

dB

Center 5.18 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 25 MHz

Sweep 19.93 ms (1000 pts

Channel Power

Power Spectral Density

12.10 dBm /18.0000 MHz

-60.45 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5180MHz
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Ref 15 dBm

#ivg
Log
10
dB/
Offst
20.7
dB

Center 5.24 GHz
#Res BW 1 MHz

Atten 5 dB

A TUVRheinland®

Wl

ot

oy

#/BW 3 MHz

Span 25 MHz

Sweep 19.98 ms (1000 pts

Channel Power

Power Spectral Density

11.92 dBm /18.0000 MHz

-60.63 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5240MHz

Ref 15 dBm

#hivg
Log
10
dB/
Offst
20.7
dB

Center 5.745 GHz
#Res BW 1 MHz

Atten 5 dB

Sy

Span 25 MHz

#/BW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power

Power Spectral Density

9.34 dBm /18.0000 MHz

-63.21 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5745MHz
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Ref 15 dBm Atten 5 dB
#hvg
L S . o P " u
1:}11; 1 ™~
) M
dB/ mh.rﬂ" Y
Offst
20.7
dB
Center 5.825 GHz Span 25 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.73dBm /18.0000 MHz -63.83 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5825MHz
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Test results for Path A

IEEE802.11ac HT40
Average
Dg\t/la;)FFfsa)te Channel No. Fr?'(\q/ltﬁzr;cy Output Pop\\/\\//:rre(lr%?/v)
power (dBm)
38 5190 12.14 16.36
1SS0 46 5230 12.26 16.82
151 5755 9.65 9.22
159 5795 8.8 7.58
38 5190 11.41 13.83
1S53 46 5230 11.52 14.19
151 5755 8.97 7.88
159 5795 8.14 6.51
38 5190 11.41 13.83
1SS6 46 5230 11.83 15.24
151 5755 8.19 6.59
159 5795 8.14 6.51
Ref 15 dBm Atten 5 dB
#hAvg I
Log . et . =y
10 d
! ",
dB/ o T
Offst [ ]
20.7
dB
Center 5.19 GHz Span 51.39 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
12.14 dBm /37.0000 MHz -63.54 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB
#hvg
Log [ T =
10 : "
g 5,

dB/ .u-"‘“'f ""“‘wn.
Offst [ O
20.7
dB
Center 5.23 GHz Span 31.39 MHz
#Res BW 1 MHz #F/BW 3 MHz Sweep 19.98 ms (1000 pts]

Channel Power Power Spectral Density

12.26 dBm /37.0000 MHz -63.42 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5230MHz
Ref 15 dBm Atten 5 dB
#ivg
e =
7 N

dB/ i o
offst [ i
20.7
dB
Center 5.755 GHz Span 50 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms {100{ pts]

Channel Power Power Spectral Density

9.65dBm /37.0000 MHz -66.04 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log = s ~* . ~

19 / ;

dB/ __“‘_,f" T,

Offst [ e

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.80 dBm /37.0000 MHz -66.88 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#hivg

Log s g "’ ~

10 / Y

dB/ o T,

Offst =" T

20.7

dB

Center 5.19 GHz Span 51.39 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
11.41 dBm /37.0000 MHz -64.27 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log I e = g

10 7 AN

dBI e |

Offst " i

20.7

dB

Center 5.23 GHz Span 51.39 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms {100{ pts]
Channel Power Power Spectral Density
11.52 dBm /37.0000 MHz -64.16 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#ivg

Log L L - T

10 7 N

dB/ o M,

Offst Mirvn

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density

8.97 dBm /37.0000 MHz -66.72 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#hvg

Lﬂ'g IIJ.m-----'l'-w--- o e T -‘"‘q.,,r""L T = T |

10 7 Y

dB/ iy h,

Offst Lo T

207

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
8.14 dBm /37.0000 MHz -67.54 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#Avg

Log y yry ” '\..\

10 / ;

dB/ o T,

Offst =" e

207

dB

Center 5.19 GHz Span 51.39 MHz

#Res BW 1 MHz #J/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

11.41 dBm /37.0000 MHz -64.27 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB
#hvg
Lﬂ'g E P — " den o daiy '1,,1"“ . pra— rap— o "-,,l
10 4
/ i
dB/ e i al
Offst M
20.7
dB
Center 5.23 GHz Span 31.39 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
11.83 dBm /37.0000 MHz -63.86 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5230MHz
Ref 15 dBm Atten 5 dB
#ivg
Lﬂg I . P T =
10 7 '\
dB/ ' -
Offst Y
20.7
dB
Center 5.755 GHz Span 50 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
8.19dBm /37.0000 MHz -67.50 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#ivg

Lﬂ'g II/«-----'l'-\l--- o N -‘"‘q.,,r""L T = T |

10 7 T

dB/ o h,

Offst Lo T

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.14 dBm /37.0000 MHz -67.54 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5795MHz
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Test results for Path B

IEEE802.11ac HT40
Average
Dg\t/liisa;e Channel No. Fr(?'(\q/lt:_lezr;cy Output Pop\\/\\/lsrré(lr%?/v)
power (dBm)
38 5190 10.75 11.88
1SS0 46 5230 10.81 12.05
151 5755 10.22 10.51
159 5795 9.93 9.84
38 5190 10.01 10.02
1553 46 5230 10.08 10.18
151 5755 9.56 9.03
159 5795 9.25 8.41
38 5190 9.25 8.41
1SS6 46 5230 9.18 8.27
151 5755 8.8 7.58
159 5795 8.54 7.14
Ref 15 dBm Atten 5 dB
#ivg
Log = " Ty
10 gl i
/
dB/ L L
Offst " T
20,7
dB
Center 5.19 GHz Span 51.39 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.75 dBm /37.0000 MHz -64.93 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB
#ivg
L
/ N,
dB/ o Vo
Offst [ i
20.7
dB
Center 5.23 GHz Span 51.39 MHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms {100{ pts]
Channel Power Power Spectral Density
10.81 dBm /37.0000 MHz -64.87 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5230MHz
Ref 15 dBm Atten 5 dB
#hivg
Log i - o =
10 /! 5
dB/ - s
Offst [~ e
20.7
dB
Center 5.755 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.22 dBm /37.0000 MHz -65.46 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log [ L =]

10 / i

dB/ oy .,

Offst i

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.93dBm /37.0000 MHz -65.75 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#lvg

Log e S N |

10 p '

Fl

dB/ kN

Offst b= i

20.7

dB

Center 5.19 GHz Span 51.39 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.01 dBm /37.0000 MHz -65.67 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log [ e N - T

10 i \

dB/ e N

Offst ™" T

20.7

dB

Center 5.23 GHz Span 51.39 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
10.08 dBm /37.0000 MHz -65.60 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#hvg

Log e v et [ s

10 7 i

dB/ W h,

Offst " et

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density

9.56 dBm /37.0000 MHz -66.13 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#Avg

Log b " =L = T

10 / 5,

dB/ d o

Offst ="

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.25dBm /37.0000 MHz -66.43 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#Avg

Leg -~ SO - e gy ]

10 7 5

dB/ A W

Offst  joemt™™ AT

20.7

dB

Center 5.19 GHz Span 31.39 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{0 pts]
Channel Power Power Spectral Density

9.25dBm /37.0000 MHz -66.43 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB

#hivg

Loeg e et [ ey =

10 7 N

2

dB/ ny .

Offst o™ e

20.7

dB

Center 5.23 GHz Span 51.39 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
9.18 dBm /37.0000 MHz -66.50 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#Avg

Log T | AT T

10 7 5,

dB/ o iy

Offst  ju ™ ML

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

8.80 dBm /37.0000 MHz -66.88 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#hvg

Lﬂ'g P ---\..n.\'fm\- L L T |

19 / 5

dB/ i

Offst  pen™"

207

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
8.94 dBm /37.0000 MHz -67.14 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5795MHz
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Test results for Path C

IEEE802.11ac HT40
Average
Dg\t/liisa;e Channel No. Fr(?'(\q/lt:_lezr;cy Output Pop\\/\\/lsrré(lr%?/v)
power (dBm)
38 5190 11.4 13.80
1SS0 46 5230 11.4 13.80
151 5755 9.97 9.93
159 5795 9.51 8.93
38 5190 10.62 11.53
1SS3 46 5230 10.63 11.56
151 5755 9.28 8.47
159 5795 8.89 7.74
38 5190 9.78 9.50
1SS6 46 5230 9.8 9.54
151 5755 8.54 7.14
159 5795 8.14 6.51
Ref 15 dBm Atten 5 dB
#Avg
L'D'g l L =
10 JIJ 'l.\
M
dB/f L L
Offst [ ™
20,7
dB
Center 5.19 GHz Span 51.39 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
11.40 dBm /37.0000 MHz -64.28 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB
#hvg
Log [ * T =1
10 7 h
k *,
dB/ ....n.ﬂ"‘"j ‘I"‘k-m
offst [ )
207
dB
Center 5.23 GHz Span 51.39 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
11.40 dBm /37.0000 MHz -64.28 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5230MHz
Ref 15 dBm Atten 5 dB
#lvg
Log [ - |
19 / 5
dB/ et e,
Offst |7 ™
20.7
dB
Center 5.755 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
9.97 dBm /37.0000 MHz -65.72 dBm/Hz
Data Rate: 1SS0 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#ivg

0 - R

; N,

dB/ Wi T

Offst [ i

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.51 dBm /37.0000 MHz -66.18 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#hivg

Log Fam * — |

10 7 0

dB/ ¥ 'S

Offst " "

207

dB

Center 5.19 GHz Span 31.39 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.62 dBm /37.0000 MHz -65.06 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log | ks N _p —

10 7 "

dB/ Ky i

Offst T T

20.7

dB

Center 5.23 GHz Span 31.39 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
10.63 dBm /37.0000 MHz -65.05 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#lvg

Log P ' y = e

19 / N

dB/f P .

Offst b i

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
9.28 dBm /37.0000 MHz -66.41 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log i T e P

10 5

dBl/ i %,

Offst  paer™ A

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.89 dBm /37.0000 MHz -66.79 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5795MHz

Ref 15 dBm Atten 5 dB

#hvg

Log [ e v e

19 ; 5

dB/ ] W

Offst  pre™ sy

207

dB

Center 5.19 GHz Span 51.39 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density
9.78 dBm /37.0000 MHz -65.90 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5190MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log P ; i T e e

19 / 5

dB/ ' g

Offst M"! Ih'“rr‘-}n\,,

20.7

dB

Center 5.23 GHz Span 51.39 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.80 dBm /37.0000 MHz -65.88 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5230MHz

Ref 15 dBm Atten 5 dB

#hivg

Log e | o

19 4 3

dB/ W e

Offst e T

20.7

dB

Center 5.755 GHz Span 50 MHz

#Res BW 1 MHz #A/BW 3 MHz Sweep 19.98 ms (100{ pts]
Channel Power Power Spectral Density

8.94 dBm /37.0000 MHz -67.14 dBm/Hz
Data Rate: 1SS6 Channel Frequency: 5755MHz
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Ref 15 dBm Atten 5 dB

#Avg

Lﬂ'g e T """'H‘ oy =, = hy =

10 7 1.1_

dB/ py i

Offst o™ "

20.7

dB

Center 5.795 GHz Span 50 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.14 dBm /37.0000 MHz -67.54 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5795MHz
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Test results for Path A

IEEE802.11ac HT80
Average
D?I\t/la;)rFfsa)te Channel No. Fr?ﬁﬂl:_g;cy Output Pop\\/\\//:rre(lr%?/v)
power (dBm)
42 5210
1SS0 11.38 13.74
155 3775 6.72 4.69
1SS3 42 5210 10.08 10.18
155 5775 5.53 3.57
1SS6 42 5210 11.36 13.62
155 5775 5.34 3.41
Ref 15 dBm Atten 5 dB
#Avg
Log e =
10 ] |
dB/ b o
Offst """ T
20.7
dB
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power

11.38 dBm /76.0000 MHz

Power Spectral Density
-67.43 dBm/Hz

Data Rate: 1SS0

Channel Frequency: 5210MHz

Test Report No.: 19660227 001

Date: 23.05.2016
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Ref 15 dBm Atten 5 dB

#ivg

Log

10 e e e e ] P e ek sl

dB/ !

Offst v,

20.7

dB

Center 5.775 GHz Span 100 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
6.72dBm /76.0000 MHz -72.09 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5775MHz

Ref 15 dBm Atten 5 dB

#Avg

0 T i e

[ !

dB/ j !

Offst

20.7

dB

Center 5.21 GHz Span 100 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density

10.08 dBm /76.0000 MHz -68.73 dBm/Hz
Data Rate: 1SS3 Channel Frequency: 5210MHz
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Ref 15 dBm Atten 5 dB

A TUVRheinland®

#ivg

Log

1{} ki V]

dB/ /

Offst |

20.7

dB

Center 5.775 GHz

#Res BW 1 MHz #/BW 3 MHz

Channel Power

5.593dBm /76.0000 MHz

Span 100 MHz
Sweep 19.98 ms (1000 pts

Power Spectral Density
-73.28 dBm/Hz

Data Rate: 1SS3

Channel Frequency: 5775MHz

Ref 15 dBm Atten 5 dB
#hAvg
e
!

dB/ | he
Offst e
20.7
dB
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

11.36 dBm /76.0000 MHz -67.45 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5210Hz

Test Report No.: 19660227 001

Date: 23.05.2016
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Ref 15 dBm Atten 5 dB

#hAvg

Log

,"} pAlrteiad Ay et Y,;'m PN, e - ‘ll

dB/ J

Offst Wy

207 [ i

dB

Center 5.775 GHz Span 100 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.34 dBm /76.0000 MHz -13.47 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5775MHz
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Test results for Path B

A TUVRheinland®

IEEE802.11ac HT80
Average
D?I\t/la;)rFfsa)te Channel No. Fr?ﬁﬂl:_g;cy Output Pop\\/\\//:rre(lr%?/v)
power (dBm)
42 5210
1SS0 10.01 10.02
155 3775 8.81 7.60
1SS3 42 5210 8.75 7.49
155 5775 7.68 5.86
1SS6 42 5210 8.39 6.90
155 5775 7.47 5.58
Ref 15 dBm Atten 5 dB
#hAvg
Log - T — -
10 / 3 i
dB/ I L
Offst " ey
20,7
dB
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts

Channel Power

10.01 dBm /76.0000 MHz

Power Spectral Density
-68.80 dBm/Hz

Data Rate: 1SS0

Channel Frequency: 5210MHz

Test Report No.: 19660227 001

Date: 23.05.2016
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Ref 15 dBm Atten 5 dB

#ivg

Log s e e .

10 ] — Ml.ll

dB/ J h

Offst  p—"

20.7

dB

Center 5.775 GHz Span 100 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.81 dBm /76.0000 MHz -70.00 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5775MHz

Ref 15 dBm Atten 5 dB

#Avg

Lﬂ'g | peser LT o T L L Ca S I R

10 ] v

dB/ I 1

Offst | o™ Vs,

20.7

dB

Center 3.21 GHz Span 100 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.75dBm /76.0000 MHz -70.06 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5210MHz
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Ref 15 dBm Atten 5 dB

#ivg

Log

1{} WMMM "mmmw

dB/ 1

Offst |, e

20.7

dB

Center 5.775 GHz Span 100 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
7.68 dBm /76.0000 MHz -71.13 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5775MHz

Ref 15 dBm Atten 5 dB

#ivg

L

1:;!! IWMMWMM Im R, Tt ety '-,ll

dB/ I

Offst | pentt® e

20.7

dB

Center 5.21 GHz Span 100 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
8.39dBm /76.0000 MHz -70.41 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5210Hz
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Ref 15 dBm Atten 5 dB

#ivg

Log

10 o : N e

dB/ L

Offst | b

207 [

dB

Center 5.775 GHz Span 100 MHz

#Res BW 1 MHz #U/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
7.47 dBm /76.0000 MHz -71.34 dBm/Hz

Data Rate: 1SS6 Channel Frequency: 5775MHz
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Test results for Path C

IEEE802.11ac HT80
Average
D?I\t/la;)FFfsa)te Channel No. Fr?ﬁﬂl:_g;cy Output Pop\\/\\//:rre(lr%?/v)
power (dBm)
42 5210
1SS0 10.78 11.96
155 5775 9.1 8.12
1SS3 42 5210 9.47 8.85
155 5775 7.85 6.09
1SS6 42 5210 9.16 8.24
155 5775 7.64 5.80
Ref 15 dBm Atten 5 dB
#Avg
Log | SR T i e h
10 ] Y
dB/ i 1
Offst =" s
207
dB
Center 5.21 GHz Span 100 MHz

#Res BW 1 MHz

Channel Power

10.78 dBm /76.0000 MHz

#V/BW 3 MHz

Sweep 19.98 ms (1000 pts

Power Spectral Density
-68.03 dBm/Hz

Data Rate: 1SS0

Channel Frequency: 5210MHz

Test Report No.: 19660227 001

Date: 23.05.2016
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Ref 15 dBm Atten 5 dB

#Avg

Log ; r— :

10 / i

dB/ i %

Offst  pe" e,

20.7

dB

Center 5.775 GHz Span 100 MHz

#Res BW 1 MHz #/BW 3 MHz Sweep 19.98 ms (1000 pts]
Channel Power Power Spectral Density
9.10dBm /76.0000 MHz -69.71 dBm/Hz

Data Rate: 1SS0 Channel Frequency: 5775MHz

Ref 15 dBm Atten 5 dB

#hAvg

L‘m I iy s b s B Wiy L Ll W g g L et

10 i b

dB/ '

Offst R

207

dB

Center 5.21 GHz Span 100 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.47 dBm /76.0000 MHz -69.34 dBm/Hz

Data Rate: 1SS3 Channel Frequency: 5210MHz
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Ref 15 dBm Atten 5 dB

A TUVRheinland®

#ivg

Log

,MMMM

10 7

dBI )

Offst | .

L

20.7

dB

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

7.85dBm /76.0000 MHz

#/BW 3 MHz

Span 100 MHz
Sweep 19.98 ms (1000 pts

Power Spectral Density
-70.96 dBm/Hz

Data Rate: 1SS3

Channel Frequency: 5775MHz

Ref 15 dBm Atten 5 dB

#hAvg

dB/ f by

Offst | gpet™ Moadsd

207

dB

Center 5.21 GHz Span 100 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
9.16 dBm /76.0000 MHz -69.64 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5210Hz

Test Report No.: 19660227 001

Date: 23.05.2016
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Ref 15 dBm

Atten 5 dB

A TUVRheinland®

#hivg

Log

e e e

10

dB/

Offst

20.7

dB

Center 5.775 GHz
#Res BW 1 MHz

#/BW 3 MHz

Span 100 MHz
Sweep 19.98 ms (1000 pts

Channel

Power

7.64 dBm /76.0000 MHz

Power Spectral Density
-71.17 dBm/Hz

Data Rate: 1SS6

Channel Frequency: 5775MHz

IEEE802.11ac 20MHz Channel

Average | Average | Average Total Total .
Data Channel Limit
Channel Power Power Power Average Average
Rate frequency (dBm)
(Mbps) No (MH2) (mw) (mWw) (mw) Power Power
Path A Path B Path C (mW) (dBm)
36 5180 26.42 21.28 21.92 69.63 18.42 24
48 5240 26.60 17.49 21.08 65.19 18.14 24
1SS0
149 5745 10.47 15.13 11.06 36.67 15.64 26.23
165 5825 6.87 11.06 10 27.93 14.46 26.23
36 5180 21.28 19.72 20.13 61.14 17.86 24
48 5240 21.57 18.62 19.09 59.29 17.73 24
1SS3
149 5745 9.46 14.15 10.28 33.90 15.30 26.23
165 5825 6.38 10.04 8.29 24.72 13.93 26.23
36 5180 17.29 13.89 16.21 47.41 16.75 24
48 5240 17.90 9.52 15.55 42.99 16.33 24
1SS6
149 5745 7.92 9.54 8.59 26.06 14.16 26.23
165 5825 5.24 8.43 7.46 21.14 13.25 26.23
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A_ TUVRheinland®

IEEE802.11ac 40MHz Channel

Average | Average | Average Total Total I
Data Channel Limit
Channel Power Power Power Average Average
Rate frequency (dBm)
(Mbps) No (MHz) (mw) (mw) (mw) Power Power
b PathA | PathB | PathC (mW) (dBm)
38 5190 16.36 11.88 13.80 42.05 16.23 24
1550 46 5230 16.82 12.05 13.80 42.68 16.30 24
151 5755 9.22 10.51 9.93 29.67 14.72 26.23
159 5795 7.58 9.84 8.93 26.35 14.20 26.23
38 5190 13.83 10.02 11.53 35.39 15.48 24
1553 46 5230 14.19 10.18 11.56 35.93 15.55 24
151 5755 7.88 9.03 8.47 25.39 14.04 26.23
159 5795 6.51 8.41 7.74 22.67 13.55 26.23
38 5190 13.83 8.41 9.50 31.75 15.01 24
156 46 5230 15.24 8.27 9.54 33.06 15.19 24
151 5755 6.59 7.58 7.14 21.32 13.28 26.23
159 5795 6.51 7.14 6.51 20.17 13.04 26.23
IEEE802.11ac 80MHz Channel
Data Channel Average | Average | Average Total Total Limit
Channel Power Power Power Average Average
Rate frequency (dBm)
(Mbps) No (MH2) (mw) (mw) (mw) Power Power
P PathA | PathB | PathC (mW) (dBm)
42 5210 13.74 10.02 11.96 35.73 15.53 24
1SS0
155 5775 4.69 7.60 8.12 20.43 13.10 24
42 5210 10.18 7.49 8.85 26.53 14.23 24
1SS3
155 5775 3.57 5.86 6.09 15.52 11.91 26.23
42 5210 13.62 6.90 8.24 28.82 14.59 24
1SS6
155 5775 3.41 5.58 5.80 14.81 11.70 26.23
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Maximum power spectral density Section 15.407 (a)
Result Pass
Test Specification FCC Part 15 Subpart E

Requirement the power spectral density shall not exceed as per limit mentioned in limit table

measured at in any 1-MHz band

Note: Attenuator (20dB) + cable loss (0.7dB) =20. 7 dB Considered in the test results for the band 5150-
5250MHz & For the frequency range 5725 -5850MHz, 14dB considered in the test results (Maximum
Measured PSD specified in 500kHz).

Test Method:

EUT Attenuator Spectrum Analyzer
Test Results:
Measured o
Duarate | channel No. | Freaeney | psp Py
(dBm)
36 5180 9.23 11
6 48 5240 8.26 11
149 5745 0.88 30
165 5825 -1.63 30
36 5180 8.08 11
24 48 5240 9.90 11
149 5745 -0.04 30
165 5825 -2.69 30
36 5180 7.93 11
54 48 5240 9.07 11
149 5745 0.05 30
165 5825 -3.31 30
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Test Results for Path A

IEEE802.11n HT20
Measured | Measure & .
Data Rate Frequency PSD Total PSD Limit
(Mbps) Channel No. (MH2) Add (dBm) (dB)
(dBm) 10*l0g(3)
36 5180 3.687 4.77 8.457 11
MCSO 48 5240 3.028 4.77 7.798 11
149 5745 -7.123 4.77 -2.353 30
165 5825 -9.284 4.77 -4.514 30
36 5180 3.203 4.77 7.973 11
MCS4 48 5240 2.915 4.77 7.685 11
149 5745 -6.635 4.77 -1.865 30
165 5825 -9.131 4.77 -4.361 30
36 5180 1.072 4.77 5.842 11
MCS7 48 5240 1.376 4.77 6.146 11
149 5745 -6.995 4.77 -2.225 30
165 5825 -9.181 4.77 -4.411 30
Mkr1 5.182550 GHz
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Mkr1 5.242550 GHz
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Mkr1 5.820050 GHz
Ref 15.7 dBm -9.181 dBm
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Test Results for Path B

IEEE802.11n HT20

Measured
Data Rate Frequency PSD Measure & Total PSD Limit
(Mbps) Channel No. (MH2) Add (dBm) (dB)
P (dBm) 10*log(3)
36 5180 1.489 4.77 6.259 11
4.77
MCS0 48 5240 0.969 5.739 11
149 5745 -7.741 4.77 -2.971 30
165 5825 -9.018 477 -4.248 30
36 5180 0.877 4.77 5.647 11
MCS4 48 5240 0.739 4.77 5.509 11
149 5745 -7.242 4.77 -2.472 30
165 5825 -8.166 4.77 -3.396 30
36 5180 -0.005 4.77 4.765 11
R 4.77
MCS7 48 5240 1.023 3.747 11
149 5745 -8.671 4.77 -3.901 30
165 5825 -9.207 4.77 -4.437 30
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Test Results for Path C

A TUVRheinland®

IEEE802.11n HT20
Data Rate Frequency Measured | Measure & Total PSD Limit
(Mbps) Channel No. (MH2) PSD Add (dBm) (dB)
(dBm) 10*log(3)
36 5180 1.609 4.77 6.379 11
MCS0 48 5240 1.267 4.77 6.037 11
149 5745 -9.144 4.77 -4.374 30
165 5825 -9.401 4.77 -4.631 30
36 5180 1.581 4.77 6.351 11
MCS4 48 5240 0.987 4.77 5.757 11
149 5745 -9.152 4.77 -4.382 30
165 5825 -9.715 4.77 -4.945 30
36 5180 1.364 4.77 6.134 11
MCS7 48 5240 0.421 4.77 5.191 11
149 5745 -8.61 4.77 -3.84 30
165 5825 -9.235 4.77 -4.465 30
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Test Results for path A

A_ TUVRheinland®

IEEE8B02.11n HT40
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No (MHz2) PSD Add (dBm) (dB)
P : (dBm) 10*l0g(3)
38 5190 -1.13 4.77 3.64 11
MCSO 46 5230 -1.097 4.77 3.673 11
151 5755 -11.3 4.77 -6.53 30
159 5795 -12.54 4.77 -1.77 30
38 5190 -1.787 4.77 2.983 11
MCS4 46 5230 -1.812 4.77 2.958 11
151 5755 -11.09 4.77 -6.32 30
159 5795 -12.24 4.77 -7.47 30
38 5190 -0.08 4.77 4.69 11
MCS7 46 5230 -1.93 4.77 2.84 11
151 5755 -10.97 4.77 -6.2 30
159 5795 -11.97 4.77 -7.2 30
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Ref 19.7 dBm Atten 10 dB -1.13 dBm
#lvg
Log
10
dB/ o
Offst EETEFTI S —— R W
dB \
PAvg M,ﬂf I W\“ﬂ\‘
100
W1 52
53 FC
AA
Center 5.19 GHz Span 55 MHz

#Res BW 1 MHz

Data Rate: MCSO

#VBW 3 MHz

Sweep 8 ms (401 pts)

Channel Frequency: 5190MHz

Test Report No.: 19660227 001

Date: 23.05.2016

Page 159 of 262



www.tuv.com

A TUVRheinland®

Ref 19.7 dBm

Atten 10 dB

Mkr1 5.22271 GHz
-1.097 dBm

#lvg
Log

10
dB/

Ofist
20.7

1
Pl
Lt g e g

dB

PAvg JM’/VJ T
100 e
W1 52
53 FC

AR
Center 5.23 GHz Span 55 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep & ms (401 pts)

Data Rate: MCSO Channel Frequency: 5230MHz
Mkr1 5.75129 GHz

Ref 15.7 dBm Atten 5 dB -11.3 dBm
#hvg
Log
10
dB/
Offst 1
PAvg S N
100 e P
w1 52" Mg
53 FC

AA
Center 5.755 GHz Span 55 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.009 ms (401 pts)

ata Rate: MCSO Channel Frequency: 5755MHz

Test Report No.: 19660227 001

Date: 23.05.2016

Page 160 of 262



www.tuv.com

A TUVRheinland®

Ref 15.7 dBm

Atten 5 dB

Mkr1 5.78441 GHz
-12.54 dBm

#ivg
Log

10
dB/

Offst
20.7

, PR TTPTIRETEIT £ T P IR
o bk i Ll Ll L

i

dB

i

PAvg

100 .v‘f/

N

w1 52, " iy
53 FC

AA
Center 5.795 GHz Span 55 MHz

#Res BW 100 kHz

#UBW 300 kHz

Sweep 9.009 ms (401 pts)

Data Rate: MCSO Channel Frequency: 5795MHz
Mkr1 5.20224 GHz
Ref 19.7 dBm Atten 10 dB -1.787 dBm
#Avg
Log
10
dB/ >
Dffst e, fomi e MRS 0 AW
e KH ’\«W\-v\/w‘\ v‘\

dB /

PAvg
100

w1 52
53 FC

Center 5.19 GHz
#Res BW 1 MHz

Data Rate

#/BW 3 MHz

: MCS4

Span 55 MHz
Sweep 8 ms (401 pts)

Channel Frequency: 5190MHz

Test Report No.: 19660227 001

Date: 23.05.2016

Page 161 of 262



A TUVRheinland®

www.tuv.com

Mkr1 5.23770 GHz
Ref 19.7 dBm Atten 10 dB -1.812 dBm
#ivg
Log
10
dB/

> H

bt
PAvg A
100 i AN
= et
W1 52
53 FC
AA
Center 5.23 GHz Span 55 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep & ms (401 pts)
Data Rate: MCS4 Channel Frequency: 5230MHz

Mkr1 5.75253 GHz
Ref 15.7 dBm Atten 5 dB -11.09 dBm
#ivg
Log
10
dB/
Offst :

m'? I ull.l'u'u.-ll-

dB !""‘"" o 'W"""Wﬁ'ﬁ
PAvg / \
100

w1 S2 M
53 FC 5“"-«
AA
Center 5.755 GHz Span 55 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.009 ms (401 pts)
Data Rate: MCS4 Channel Frequency: 5755MHz

Test Report No.: 19660227 001 Date: 23.05.2016 Page 162 of 262



www.tuv.com

Ref 15.7 dBm

A TUVRheinland®

Mkr1 5.78373 GHz

Atten 5 dB -12.24 dBm

#hAvg
Log

10
dB/

Offst
20.1

dB

s

PAvg // \\

100 ’ o

W1 S2 M

S3 FC Mm”‘v
AA

Center 5.795 GHz Span 55 MHz

#Res BW 100 kHz

Data Rate: MCS4

Ref 19.7 dBm

#/BW 300 kHz Sweep 9.009 ms (401 pts)

Channel Frequency: 5795MHz

Mkr1 5.19619 GHz

Atten 10 dB .08 dBm

#llvg
Log

10
dB/

Offst
20,7

dB /

PAvg
100

W1 52
53 FC

Center 5.19 GHz
#Res BW 1 MHz

Span 55 MHz

#/BW 3 MHz Sweep § ms (401 pts)

Data Rate: MCS7

Channel Frequency: 5190MHz

Test Report No.: 19660227 001

Date: 23.05.2016 Page 163 of 262



www.tuv.com

Ref 19.7 dBm

Atten 10 dB

A TUVRheinland®

Mkr1 5.23619 GHz
-1.93 dBm

#ivg
Log

10
dB/

Offst
207

o

dB

PAvg
100

o

Yo,

W1 52
53 FC

Center 5.23 GHz
#Res BW 1 MHz

Data Rate:

MCS7

#/BW 3 MHz

Span 55 MHz

Sweep & ms (401 pts)

Channel Frequency: 5230MHz

Ref 15.7 dBm

Atten 5 dB

Mkr1 5.74373 GHz
-10.97 dBm

#lvg
Log

10
dB/

Offst
20.7

1

L h L

dB

PW‘H”WHW»W\

\

PAvg
100

kN

W1 52
53 FC

Center 5.755 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 55 MHz

Sweep 9.009 ms (401 pts)

Data Rate

. MCS7

Channel Frequency: 5755MHz

Test Report No.: 19660227 001

Date: 23.05.2016

Page 164 of 262



A TUVRheinland®

www.tuv.com

Mkr1 5.78373 GHz
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Test Results for path B

IEEE802.11n HT40
Data Rate Channel Frequency Measured Measure Total PSD Limit
(Mbps) No (MH2) PSD & Add (dBm) (dB)
P ' (dBm) 10*l0g(3)

38 5190 -3.497 4.77 1.273 11

MCSO 46 5230 -3.477 4.77 1.293 11

151 5755 -13.84 4.77 -9.07 30

159 5795 -12.96 4.77 -8.19 30

38 5190 5.461 4.77 -0.691 11

MCS4 46 5230 4571 4.77 0.199 11

151 5755 12.32 4.77 755 30

159 5795 12.2 4.77 7.43 30

38 5190 -5.249 4.77 -0.479 11

MCS7 46 5230 -4.819 4.77 -0.049 11

151 5755 -11.67 4.77 6.9 30

159 5795 -11.85 4.77 -7.08 30
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Test Results for path C
IEEE802.11n HT40
Data Rate Channel Frequency Measured Measure Total PSD Limit
(Mbps) No (MH2) PSD & Add (dBm) (dB)
' (dBm) 10*log(3)
38 5190 -3.323 4.77 1.447 11
MCSO 46 5230 -3.186 4.77 1.584 11
151 5755 -15.1 4.77 -10.33 30
159 5795 -12.27 4.77 -7.5 30
38 5190 -3.945 4.77 0.825 11
MCS4 46 5230 -3.701 4.77 1.069 11
151 5755 -11.72 4.77 -6.95 30
159 5795 -12.45 4.77 -7.68 30
38 5190 -4.467 4.77 0.303 11
MCS7 46 5230 -3.762 4.77 1.008 11
151 5755 -11.95 4.77 -7.18 30
159 5795 -12.61 4.77 -7.84 30
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Test Results for path A

A_ TUVRheinland®

IEEE802.11ac HT20
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No. (MH2) PSD Add (dBm) (dB)
(dBm) 10*log(3)
36 5180 4.194 4.77 8.964 11
1SS0 48 5240 4.093 4.77 8.863 11
149 5745 -9.371 4.77 -4.601 30
165 5825 -8.844 4.77 -4.074 30
36 5180 3.51 4.77 8.28 11
1553 48 5240 241 4.77 7.18 11
149 5745 -5.799 4.77 -1.029 30
165 5825 -9.199 4.77 -4.429 30
36 5180 2.66 4.77 7.43 11
1556 48 5240 1.85 4.77 6.62 11
149 5745 -8.297 4.77 -3.527 30
165 5825 -9.677 4.77 -4.907 30
Mkr1 5.183525 GHz
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Test Results for path B

IEEE802.11ac HT20
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No (MHz2) PSD Add (dBm) (dB)
P : (dBm) 10*l0g(3)

36 5180 1.542 4.77 6.312 11

1SS0 48 5240 1.322 4.77 6.092 11

149 5745 -7.712 4.77 -2.942 30

165 5825 -8.954 4.77 -4.184 30

36 5180 1.574 4.77 6.344 11

1S53 48 5240 1.334 4.77 6.104 11

149 5745 -7.814 4.77 -3.044 30

165 5825 -9.595 4.77 -4.825 30

36 5180 -0.087 4.77 4.683 11

1SS6 48 5240 -1.691 4.77 3.079 11

149 5745 -9.659 4.77 -4.889 30

165 5825 -9.615 4.77 -4.845 30
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Test Results for path C

IEEE802.11ac HT20
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No (MH2) PSD Add (dBm) (dB)
P ' (dBm) 10*l0g(3)

36 5180 2.081 4.77 6.851 11

1SS0 48 5240 2.212 4.77 6.982 11

149 5745 -9.554 4.77 -4.784 30

165 5825 -10.69 4.77 -5.92 30

36 5180 1.872 4.77 6.642 11

1553 48 5240 1.529 4.77 6.299 11

149 5745 -8.78 4.77 -4.01 30

165 5825 -10.18 4.77 -5.41 30

36 5180 1.177 4.77 5.947 11

1556 48 5240 0.572 4.77 5.342 11

149 5745 -8.658 4.77 -3.888 30

165 5825 -10.33 4.77 -5.56 30
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Test Results for path A

IEEE802.11ac HT40
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No (MH2) PSD Add (dBm) (dB)
' (dBm) 10*log(3)

38 5190 -1.186 4.77 3.584 11

1SS0 46 5230 -1.673 4.77 3.097 11

151 5755 -11.82 4.77 -7.05 30

159 5795 -13.06 4.77 -8.29 30

38 5190 -1.582 4.77 3.188 11

1SS3 46 5230 -2.372 4.77 2.398 11

151 5755 -11.94 4.77 -7.17 30

159 5795 -11.73 4.77 -6.96 30

38 5190 -1.147 4.77 3.623 11

1SS6 46 5230 -0.975 4.77 3.795 11

151 5755 -10.82 4.77 -6.05 30

159 5795 -12.62 4.77 -7.85 30
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Test Results for path B

A_ TUVRheinland®

IEEE802.11ac HT40

Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No. (MH2) PSD Add (dBm) (dB)
(dBm) 10*log(3)
38 5190 -3.719 4.77 1.051 11
1SS0 46 5230 -3.823 4.77 0.947 11
151 5755 -12.92 4.77 -8.15 30
159 5795 -12.64 4.77 -7.87 30
38 5190 -4.938 4.77 -0.168 11
1S3 46 5230 -4.207 4.77 0.563 11
151 5755 -12.32 4.77 -7.55 30
159 5795 -12.39 4.77 -7.62 30
38 5190 -4.879 4.77 -0.109 11
1SS6 46 5230 -4.875 4.77 -0.105 11
151 5755 -12 4.77 -7.23 30
159 5795 -12.05 4.77 -7.28 30
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Test Results for path C

IEEE802.11ac HT40
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No (MH2) PSD Add (dBm) (dB)
P ' (dBm) 10*l0g(3)

38 5190 -3.154 4.77 1.616 11

1550 46 5230 -2.877 4.77 1.893 11

151 5755 -13.09 4.77 -8.32 30

159 5795 -13.34 4.77 -8.57 30

38 5190 -4.411 4.77 0.359 11

1553 46 5230 -3.357 4.77 1.413 11

151 5755 -12.73 4.77 -7.96 30
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159 5795 -12.21 4.77 -7.44 30
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Test Results for path A

A TUVRheinland®

IEEE802.11ac HT80
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No. (MH2) PSD Add (dBm) (dB)
(dBm) 10*log(3)
1SS0 42 5210 -5.029 4.77 -0.259 11
155 5775 -16.74 4.77 -11.97 11
1S3 42 5210 -5.321 4.77 -0.551 11
155 5775 -16.7 4.77 -11.93 11
1SS6 42 5210 -3.845 4.77 0.925 11
155 5775 -16.11 4.77 -11.34 11
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Test Results for path B

A TUVRheinland®

IEEE802.11ac HT80
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No. (MH2) PSD Add (dBm) (dB)
(dBm) 10*log(3)
1550 42 5210 -6.792 4.77 -2.022 11
155 5775 -17.57 4.77 -12.8 11
1S3 42 5210 -8.136 4.77 -3.366 11
155 5775 -16.5 4.77 -11.73 11
1SS6 42 5210 -8.618 4.77 -3.848 11
155 5775 -16.47 4.77 -11.7 11
Mkr1 5.21775 GHz
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Test Results for path C

A TUVRheinland®

IEEE802.11ac HT80
Data Rate Channel Frequency Measured | Measure & Total PSD Limit
(Mbps) No. (MH2) PSD Add (dBm) (dB)
(dBm) 10*log(3)
1SS0 42 5210 -6.913 4.77 -2.143 11
155 5775 -16.27 4.77 -11.5 11
1S3 42 5210 -6.424 4.77 -1.654 11
155 5775 -16.87 4.77 -12.1 11
1SS6 42 5210 -6.991 4.77 -2.221 11
155 5775 -15.81 4.77 -11.04 11
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Mkr1 5.74875 GHz

Ref 9.7 dBm Atten 5 dB -15.81 dBm
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Center 5.775 GHz Span 100 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 16.38 ms (401 pts)
Data Rate: 1SS6 Channel Frequency: 5775MHz
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Conducted Spurious Emission
Mkr1 5.177 GHz

Ref 29.7 dBm Atten 20 dB 11.09 dBm
Peak
Log T
10 o
dB/
Offst
20.7
dB i
MM@M_HH — WO I DY SR S
Start 30 MHz Stop 26 GHz
#Res BYW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5.177 GHz 11.09 dBm
2 1) Freq 8.919 GHz -31.8 dBm
ata Rate: 6MBPS Channel Frequency: 5180MHz
Mkr1 5177 GHz
Ref 29.7 dBm Atten 20 dB 9.559 dBm
Peak
Log
10
dB/
Offst
20.7
dB 2
P

Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i1} Freq 5177 GHz 9,559 dBm
2 i1} Freq §.919 GHz -31.02 dBm
Data Rate: 24MBPS Channel Frequency: 5180MHz
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Mkr1 5.177 GHz

Ref 29.7 dBm Atten 20 dB 10.88 dBm
Peak
Log i
o
10
dB/
Offst
20,7
dB =
MMW}“WWW VPN NPT PP
Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 i Frag 5177 GHz 10.82 dBm
2 i Frag 8.918 GHz -32.62 dBm
Data Rate: 54MBPS Channel Frequency: 5180MHz

Mkr2 6.997 GHz
Ref 29.7T dBm Atten 20 dB -32.42 dBm
Peak
Log
10 s
dB/
Offst
20.7
dB

L

]

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i1} Frag 5.255 GHz 7.924 dBm
2 i1} Frag §.997 GHz -32.42 dBm
Data Rate: 6MBPS Channel Frequency: 5240MHz
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Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 11.88 dBm
Peak
Log o
10
dB/
Offst
207
dB 2
Mﬂmwwwmm PP BRSPS R,
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #UBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Freq 5§.229 GH=z 11.88 dBm
2 {1} Freq 8.997 GHz -31.45 dBm

Data Rate: 24MBPS

Channel Frequency: 5240MHz

Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 12.52 dBm
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5.229 GHz 12.52 dBm
2 {1} Freq 6.997 GHz -33.51 dBm

Data Rate: 54MBPS

Channel Frequency: 5240MHz
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Mkr1 5.255 GHz
Ref 29.7 dBm Atten 20 dB 8.122 dBm
Peak
Log
10 4
dB/

Offst
20.7
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H

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5} Freq 5.255 GHz £.122 dBm
2 (5} Freq 6.997 GHz -33.34 dBm
Data Rate: MCSO Channel Frequency: 5240MHz path A
Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 6.637 dBm
Peak
Log 1
10 o
dB/
Offst
20,7
dB ;

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBYY 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5.229 GHz 8.837 dBm
2 1) Freq 8.997 GHz -30.08 dBm
Data Rate: MCSO Channel Frequency: 5240MHz path B
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Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 8.129 dBm
Peak
Lﬂlg 1
1“ s )
dB/
Offst
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dB z
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5.229 GHz £.129 dBm
2 1) Freq 8.997 GHz -33.5 dBm
Data Rate: MCSO Channel Frequency: 5240MHz path C
Mkr1 5.229 GHz
Ref 29.7T dBm Atten 20 dB 10.24 dBm
Peak
Log ]
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dB/f
Offst
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dB 2
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Fraq 5.229 GHz 10.24 dBm
2 ) Freq 8.997 GHz -31.91 dBm

Data Rate: MCS4

Channel Frequency: 5240MHz path A
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Mkr1 5.255 GHz
Ref 29.7 dBm Atten 20 dB 6.604 dBm
Peak
Log .
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dB/
Offst
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 &} Freq 5.255 GHz 8.604 dBm
2 &} Freq §.997 GHz -20.08 dBm
Data Rate: MCS4 Channel Frequency: 5240MHz path B
Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 9.624 dBm
Peak
Lo.g 1
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dB/
Offst
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dB =
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Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #UBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 IRH] Freq 5273 GHz 9.824 dBm
2 IRH] Freq §.997 GHz -34.22 dBm
Data Rate: MCS4 Channel Frequency: 5240MHz path C
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Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 12.34 dBm
Peak ]
Log &
10
dB/
Offst
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #UBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5279 GHz 12 34 dBm
2 IRH] Freq 6.997 GHz -32.7 dBm
Data Rate: MCS7 Channel Frequency: 5240MHz path A
Mkr1 5.229 GHz
Ref 29.7 dBm Atten 20 dB 10.92 dBm
Peak
Log I
&
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dB/
Offst
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dB z
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #UBWW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 IRH] Freq 5.273 GHz 10.92 dBm
2 IRH] Freq 8.987 GHz -32.42 dBm
Data Rate: MCS7 Channel Frequency: 5240MHz path B
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Mkr1 5.229 GHz

Ref 29.7 dBm Atten 20 dB 8.637 dBm
Peak
Lﬂg 1
10 <
dB/

Offst
20,7
dB .

Start 30 MHz Stop 26 GHz
#Res BV 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 5.229 GHz 8837 dBm
2 i Freq 8.997 GHz -35 dBm
Data Rate: MCS7 Channel Frequency: 5240MHz path C

Mkr1 5.743 GHz

Ref 29.7 dBm Atten 20 dB 7.877 dBm
Peak
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dB/
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Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #V/BW 300 kHz Sweep 2.691 s (1000 pts)

Marker Trace Type X Axis Amplitude

1 1} Freq 5.749 GHz 7.877 dBm
Data Rate: 6MBPS Channel Frequency: 5745MHz
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Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 8.401 dBm
Peak
Lﬂlg 1
10 @
dB/
Offst
207
dB
PR SV il RS Vot Sl

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #A/BW 300 kHz Sweep 2.691 s (1000 pts)

Marker Trace Type X Axis Amplitude

1 1) Freq 5.749 GHz &.401 dBm
Data Rate: 24MBPS Channel Frequency: 5745MHz

Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 8.922 dBm
Peak
Log 1
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dB/
Offst
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dB
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 R} Freq 5.749 GHz £.922 dBm
Data Rate: 54MBPS Channel Frequency: 5745MHz
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Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 9.247 dBm
Peak
Log 1
10
dB/
Offst
207
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5.749 GHz 9.247 dBm
Data Rate: MCSO Channel Frequency: 5745MHz path A

Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 8.769 dBm
Peak
Log 1
10 g
dB/
Offst
20.7
dB
PR, T T R R e T il
Start 30 MHz Stop 26 GHz
#Res BUWW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i1} Freq 5.749 GHz £.769 dBm
Data Rate: MCSO Channel Frequency: 5745MHz path B
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Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 4.949 dBm
Peak
Log .
10 &
dB/
Offst
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 2.691 s (1000 pts)

Marker Trace Type ¥ Axis Amplitude

1 {1} Freq 5.749 GHz 4943 dBm

Data Rate: MCSO

Channel Frequency: 5745MHz path C

Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 8.481 dBm
Peak
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)

Marker Trace Type X Axis Amplitude

1 1) Freq 5.749 GHz &.481 dBm

Data Rate: MCS4

Channel Frequency: 5745MHz path A
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Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 7.664 dBm
Peak
Lﬂg 1
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dB
ppamtet P S PR S L s LSRN PP R
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #UBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 5.749 GHz 7.884 dBm
Data Rate: MCS4 Channel Frequency: 5745MHz path B

Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 6.477 dBm
Peak
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Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #UBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 5.743 GHz 8.477 dBm
Data Rate: MCS4 Channel Frequency: 5745MHz path C
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Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 8.079 dBm
Peak
Lﬂlg 1
10 ¢
dB/
Offst
20.7
dB
PN, OO I o g, EUMRRIRE FIIRTINN PEERRES b Lty
Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i1 Freq 5748 GHz 2.072 dBm
Data Rate: MCS7 Channel Frequency: 5745MHz path A

Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 8.032 dBm
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 RH] Freq 5749 GHz £.032 dBm
Data Rate: MCS7 Channel Frequency: 5745MHz path B
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Mkr1 5.749 GHz

Ref 29.7 dBm Atten 20 dB 7.624 dBm
Peak
Lﬂg 1
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dB/

Offst
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Start 30 MHz Stop 26 GHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 (1) Freq 5.749 GHz 7.824 dBm
Data Rate: MCS7 Channel Frequency: 5745MHz path C

Mkr1 5.827 GHz
Ref 29.7 dBm Atten 20 dB 6.089 dBm
Peak
Log N
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Start 30 MHz Stop 26 GHz
#Res BWW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i1} Freq 5827 GHz 8,089 dBm
Data Rate: 6MBPS Channel Frequency: 5825MHz
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Mkr1 5.827 GHz

Ref 29.7 dBm Atten 20 dB 6.15 dBm
Peak
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Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #BW 300 kHz Sweep 2.691 s (1000 pts)

Marker Trace Type X Axis Amplitude
1 i Freq 5827 GHz 8.15 dBm
Data Rate: 24MBPS Channel Frequency: 5825MHz
Mkr1 5.827 GHz

Ref 29.7 dBm Atten 20 dB 4.696 dBm
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Log .
10 &
dB/
Offst
207
dB

WM‘-"‘«.«A}J I T TN Loy o LRIV PRS- B FRREE Ly

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 R)] Freq 5827 GHz 4,698 dBm
Data Rate: 54MBPS Channel Frequency: 5825MHz
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Radiated Spurious Emissions,
Restricted bands of operation &
Unwanted Emission

Result

Test Specification
Test Method
Measurement Location
Measuring Distance
Detection

Requirement

A_ TUVRheinland®

Section 15.209 /15.205/15.407 (b) (6)

Pass

FCC Part 15 Subpart E

ANSI C63.10-2013

Semi Anechoic Chamber

3m

QP for frequency below 1GHz, Peak/Average for frequency above
1GHz

Should Comply with the limits stated in the below table.

Limit for Radiated Emission of Section 15.209:

Frequency Field strength Field strength Distance of
(MHz) (uVv/m) (dBuV/m) Measurement (m)
0.009 - 0.490 2400/F(kHz) 48.50 — 13.80 300*
0.490 — 1.705 24000/F(kHz) 33.80 — 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * the limit shows in the ta

ble above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and

1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds

To 88,50 — 53.80, 53.80

—43.00 and 49.5dBpV/m at 3m range by extrapolation calculation and

The measurement of loop antenna

The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000

MHz Radiated emission
average detector.

limits in these three bands are based on measurements employing an

Test Report No.: 19660227 001
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Test results:
For frequency Range 9kHz — 30MHz
No emissions found in this frequency range.

For the Frequency range 30MHz -1GHz

Polarization Frequency(MHz) F'e(EBSLK/?:]?th (d I;an;/tm) M(ng)m
Horizontal 66.48 35.09 40.00 -4.91
499.99 37.93 46.00 -8.07
62.48 33.71 40.00 6.29
Vertical 149.98 36.66 43.50 -6.84
249.99 41.70 46.00 -4.30
499.99 42.55 46.00 -3.45

Worst case test results for the frequencies in the range 1 GHz 40 GHz are reported in below table.

IEEE 802.11a Mode Data Rate ->6Mbps
Frequenc Ch No./ o Frequenc Field Limit Margin
Bands Frequency | - olarization (ﬁ/le) ’ (%téir\‘/?rt;‘) (dBpV/m) (dlg)
5150 (Pk) 67.33 74 -6.67
5150 (Av) 51.76 54 -2.24
. 5180 (Pk) 109.85 * -
Vertical
5180 (Av) 100.65 * -
10360(Pk) 65.64 74 -8.36
5150-5250 36 10360(Av) 53.67 54 -0.33
(UNII-1) | (5180MHz) 5150 (Pk) 69.93 74 -4.07
5150 (Av) 53.41 54 -0.59
_ 5180 (Pk) 111.55 * -
Horizontal
5180 (Av) 102.32 * -
10360(Pk) 66.2 74 -7.8
10360(Av) 52.92 54 -1.08
5825 (Pk) 109.17 * -
5825 (Av) 99.84 * -
5725-5850 165 Vertical 5850 (Pk) 65.66 74 -8.34
(UNII-3) | (5825MHz) 5850 (Av) 49.75 54 -4.25
11650(Pk) 67.41 74 -6.59
11650(Av) 53.8 54 -0.2
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5825 (Pk) 105.56 * -
5825 (Av) 95.83 * -
) 5850 (Pk) 60.59 74 -13.41
Horizontal
5850 (Av) 45.44 54 -8.56
11650(Pk) 66.56 74 -7.44
11650(Av) 53.67 54 -0.33
IEEE 802.11a Mode Data Rate ->24Mbps
Field o .
Frequency Ch No./ L Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuvV/m) (dBuv/m) (dB)
5150 (Pk) 66.34 74 -7.66
5150 (Av) 49.39 54 -4.61
. 5180 (Pk) 109.5 * -
Vertical
5180 (Av) 98.77 * -
10360(Pk) 65.64 74 -8.36
5150-5250 36 10360(Av) 53.67 54 -0.33
(UNII-1) | (5180MHz) 5150 (Pk) 61.63 74 -12.37
5150 (Av) 45.45 54 -8.55
) 5180 (Pk) 103.85 * -
Horizontal
5180 (Av) 93.06 * -
10360(Pk) 66.2 74 -7.8
10360(Av) 52.92 54 -1.08
5825 (Pk) 109.56 * -
5825 (Av) 98.41 * -
. 5850 (Pk) 65.33 74 -8.67
Vertical
5850 (Av) 49.77 54 -4.23
11650(Pk) 67.41 74 -6.59
5725-5850 165 11650(Av) 53.8 54 -0.2
(UNII-3) | (5825MHz) 5825 (Pk) 105.67 * -
5825 (Av) 94.74 * -
) 5850 (Pk) 59.9 74 -14.1
Horizontal
5850 (Av) 46.01 54 -7.99
11650(Pk) 66.56 74 -7.44
11650(Av) 53.67 54 -0.33
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IEEE 802.11a Mode Data Rate ->54Mbps

Field . .
Frequency Ch No./ o Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBpV/m) (dBuVv/m) (dB)
5150 (Pk) 68.21 74 -5.79
5150 (Av) 50.23 54 -3.77
. 5180 (Pk) 111.52 * -
Vertical
5180 (Av) 98.84 * -
10360(Pk) 65.64 74 -8.36
5150-5250 36 10360(Av) 53.67 54 -0.33
(UNII-1) | (5180MHz) 5150 (Pk) 65.17 74 -8.83
5150 (Av) 47.88 54 -6.12
. 5180 (Pk) 107.54 B -
Horizontal
5180 (Av) 95.47 * -
10360(Pk) 66.2 74 -7.8
10360(Av) 52.92 54 -1.08
5825 (Pk) 108.38 * -
5825 (Av) 95.45 * -
. 5850 (Pk) 69.4 74 -4.6
Vertical
5850 (Av) 43.91 54 -10.09
11650(Pk) 67.41 74 -6.59
5725-5850 165 11650(Av) 53.8 54 -0.2
(UNII-3) | (5825MHz) 5825 (Pk) 104.19 * -
5825 (Av) 91.83 * -
) 5850 (Pk) 64.42 74 -9.58
Horizontal
5850 (Av) 41.77 54 -12.23
11650(Pk) 66.56 74 -7.44
11650(Av) 53.67 54 -0.33
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IEEE 802.11n Mode HT 20 Data Rate ->MCS0

Field o .
Y | oty | ozt | FEREOY | suanan || M
5150 (PK) 65.22 74 -8.78
5150 (Av) 50.94 54 -3.06
i 5180 (Pk) 112.7 * -
Vertical
5180 (Av) 103.51 * -
10360(Pk) 66.37 74 -7.63
5150-5250 36 10360(Av) 52.47 54 -1.53
(UNIT-1) | (5180MHz) 5150 (Pk) 67.58 74 -6.42
5150 (Av) 51.66 54 -2.34
, 5180 (PK) 110.65 * -
Horizontal
5180 (Av) 100.68 * -
10360(Pk) 65.87 74 -8.13
10360(AvV) 52.48 54 -1.52
5825 (Pk) 113.08 * -
5825 (Av) 103.94 * -
Vertical 5850 (PK) 63.48 74 -10.52
5850 (Av) 48.47 54 -5.53
11650(Pk) 67.67 74 -6.33
5725-5850 165 11650(Av) 53.71 54 -0.29
(UNII-3) | (5825MHz) 5825 (Pk) 104.2 * -
5825 (Av) 95.36 * -
_ 5850 (PK) 55.7 74 -18.3
Horizontal
5850 (Av) 41.38 54 -12.62
11650(Pk) 66.64 74 -7.36
11650(Av) 53.68 54 -0.32
IEEE 802.11n Mode HT 20 Data Rate ->MCS4
Field - .
B | ey | Poszsion | TGS srenan | (UL Vg
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5150 (Pk) 67.84 74 -6.16
5150 (Av) 51.34 54 -2.66

_ 5180 (PK) 114.71 * -

Vertical

5180 (Av) 103.23 * -
10360(Pk) 66.37 74 -7.63
5150-5250 36 10360(Av) 52.47 54 -1.53
(UNII-1) | (5180MHz) 5150 (Pk) 65.87 74 -8.13
5150 (Av) 49.41 54 -4.59

_ 5180 (PK) 113.23 * -

Horizontal

5180 (Av) 101.44 * -
10360(Pk) 65.87 74 -8.13
10360(Av) 52.48 54 -1.52

5825 (PK) 116.12 * -

5825 (Av) 104.41 * -
. 5850 (Pk) 61.16 74 -12.84

Vertical

5850 (Av) 49.16 54 -4.84
11650(Pk) 67.67 74 -6.33
5725-5850 165 11650(Av) 53.71 54 -0.29

(UNII-3) (5825MHz) 5825 (Pk) 106.25 * -

5825 (Av) 94.94 * -
. 5850 (Pk) 52.71 74 -21.29

Horizontal
5850 (Av) 42 54 -12

11650(Pk) 66.64 74 -7.36
11650(Av) 53.68 54 -0.32
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IEEE 802.11n Mode HT 20 Data Rate ->MCS7

Field - .
Frequency Ch No./ o Frequency Limit Margin
Polarization Strength

Bands Frequency (MH2z) (dBuvV/m) (dBuv/m) (dB)
5150 (Pk) 71.65 74 -2.35
5150 (Av) 53.4 54 -0.6

_ 5180 (Pk) 115.93 * -

Vertical

5180 (Av) 103.77 * -
10360(Pk) 66.37 74 -7.63
5150-5250 36 10360(Av) 52.47 54 -1.53
(UNI-1) | (5180MHz) 5150 (Pk) 67.53 74 -6.47
5150 (Av) 50.06 54 -3.94

_ 5180 (Pk) 113.85 * -

Horizontal

5180 (Av) 101.83 * -
10360(Pk) 65.87 74 -8.13
10360(Av) 52.48 54 -1.52

5825 (PK) 113.7 * -

5825 (Av) 100.95 * -

) 5850 (Pk) 59.48 74 -14.52
Vertical

5725-5850 165 5850 (Av) 45.09 54 -8.91
(UNII-3) | (5825MHz) 11650(Pk) 67.67 74 -6.33
11650(Av) 53.71 54 -0.29

_ 5825 (PkK) 104.6 * -

Horizontal
5825 (Av) 91.62 * -
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5850 (Pk) 52.99 74 -21.01
5850 (Av) 40.67 54 -13.33
11650(Pk) 66.64 74 -7.36
11650(Av) 53.68 54 -0.32
IEEE 802.11n Mode HT 40 Data Rate ->MCSO0
Frequenc Ch No./ o Frequenc Field Limit Margin
Bands Frequency | " olarization (I(\q/le) ’ (f‘jtéir\‘/%?) (dBuV/m) (dg)
5150 (PK) 65.2 74 -8.8
5150 (Av) 51.04 54 -2.96
_ 5190 (PK) 106.83 * -
Vertical
5190 (Av) 96.47 * -
10380(Pk) 65.43 74 -8.57
5150-5250 38 10380(Av) 52.34 54 -1.66
(UNII-1) | (5190MHz) 5150 (Pk) 63 74 -11
5150 (Av) 49.87 54 -4.13
_ 5190 (PK) 103.38 * -
Horizontal
5190 (Av) 94.02 * -
10380(Pk) 65.21 74 -8.79
10380(Av) 52.31 54 -1.69
5815 (PK) 110.64 * -
5815 (Av) 100.84 * -
. 5850 (Pk) 56.35 74 -17.65
Vertical
5850 (Av) 44.66 54 -9.34
11630(Pk) 65.43 74 -8.57
5725-5850 163 11630(Av) 52.34 54 -1.66
(UNII-3) | (5815MHz) 5815 (Pk) 101.66 * -
5815 (Av) 92.73 * -
. 5850 (Pk) 51.43 74 -22.57
Horizontal
5850 (Av) 40.19 54 -13.81
11630(Pk) 65.21 74 -8.79
11630(Av) 52.31 54 -1.69
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IEEE 802.11n Mode HT 40 Data Rate ->MCS4

Field o .
Frequency Ch No./ N Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuV/m) (dBuv/m) (dB)
5150 (Pk) 62.94 74 -11.06
5150 (Av) 48.24 54 -5.76
) 5190 (Pk) 106.83 * -
Vertical
5190 (Av) 94.34 * -
10380(Pk) 65.43 74 -8.57
5150-5250 38 10380(Av) 52.34 54 -1.66
(UNII-1) | (5190MHz) 5150 (Pk) 60.63 74 -13.37
5150 (Av) 46.25 54 -7.75
i 5190 (Pk) 103.45 * -
Horizontal
5190 (Av) 91.4 * -
10380(Pk) 65.21 74 -8.79
10380(Av) 52.31 54 -1.69
5815 (PK) 112.02 * -
5815 (Av) 99.46 * -
) 5850 (Pk) 57.14 74 -16.86
Vertical
5850 (Av) 44.54 54 -9.46
11630(Pk) 65.43 74 -8.57
5725-5850 163 11630(Av) 52.34 54 -1.66
(UNII-3) | (5815MHz) 5815 (Pk) 102.59 * -
5815 (Av) 91.05 * -
i 5850 (Pk) 52.91 74 -21.09
Horizontal
5850 (Av) 40.48 54 -13.52
11630(Pk) 65.21 74 -8.79
11630(Av) 52.31 54 -1.69
IEEE 802.11n Mode HT 40 Data Rate ->MCS7
Field o .
Frequency Ch No./ o Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuV/m) (dBuv/m) (dB)
5150 (Pk) 65.71 74 -8.29
5150 (Av) 47.8 54 -6.2
) 5190 (Pk) 107.65 * -
Vertical
5190 (Av) 93.49 * -
5150-5250 38 10380(Pk) 65.43 74 -8.57
(UNII-1) | (5190MHz) 10380(Av) 52.34 54 -1.66
5150 (Pk) 66.22 74 -7.78
i 5150 (Av) 48.11 54 -5.89
Horizontal
5190 (Pk) 103.31 * -
5190 (Av) 90.82 * -
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10380(Pk) 65.21 74 -8.79
10380(Av) 52.31 54 -1.69
5815 (PK) 112.4 * -
5815 (Av) 97.76 * -
. 5850 (Pk) 55.5 74 -18.5
Vertical
5850 (Av) 42.63 54 -11.37
11630(Pk) 65.43 74 -8.57
5725-5850 163 11630(Av) 52.34 54 -1.66
(UNII-3) | (5815MHz) 5815 (Pk) 102.75 * -
5815 (Av) 88.26 * -
. 5850 (Pk) 50.85 74 -23.15
Horizontal
5850 (Av) 39.69 54 -14.31
11630(Pk) 65.21 74 -8.79
11630(Av) 52.31 54 -1.69
IEEE 802.11ac Mode HT 20 Data Rate ->6.5Mbps
Frequenc Ch No./ N Frequenc Field Limit Margin
Bands Frequency | " °larization (ﬁ/le) ! (fjtéir\‘/?rt;‘) (dBpV/m) (dg)
5150 (Pk) 66.04 74 -7.96
5150 (Av) 51.53 54 -2.47
5180 (PK) 113.2 * -
Vertical 5180 (AV) 104.01 " -
10360(Pk) 66.25 74 -7.75
5150-5250 36 10360(Av) 52.48 54 -1.52
(UNIT-1) | (5180MH2) 5150 (Pk) 66.25 74 7.75
5150 (Av) 50.55 54 -3.45
, 5180 (Pk) 109.35 * -
Horizontal
5180 (AV) 101.15 * -
10360(Pk) 65.26 74 -8.74
10360(Av) 52.47 54 -1.53
5825 (PK) 115.35 * -
5825 (Av) 105.69 * -
5?53]?_83?0 (582156,\%2) Vertical 5850 (PK) 59.66 74 1434
5850 (AV) 48.4 54 -5.6
11650(Pk) 67.5 74 -6.5
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11650(Av) 53.71 54 -0.29
5825 (Pk) 105.96 * -
5825 (AV) 97.24 * -
_ 5850 (Pk) 51.64 74 -22.36
Horizontal
5850 (Av) 41.66 54 -12.34
11650(Pk) 66.54 74 -7.46
11650(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 20 Data Rate ->26Mbps
Frequenc Ch No./ N Frequenc Field Limit Margin
Bands Frequency | 'olarization (ﬁ/le) ’ (itéir\‘/?rt:) (dBpV/m) (dg)
5150 (Pk) 65.9 74 -8.1
5150 (Av) 51.19 54 -2.81
5180 (Pk) 113.32 * -
Vertical 5180 (Av) 102.46 * -
10360(Pk) 66.25 74 -7.75
5150-5250 36 10360(Av) 52.48 54 -1.52
(UNII-1) | (5180MH2) 5150 (Pk) 67.03 74 -6.97
5150 (Av) 51.06 54 -2.94
, 5180 (Pk) 109.62 * -
Horizontal
5180 (Av) 99.81 * -
10360(PK) 65.26 74 -8.74
10360(Av) 52.47 54 -1.53
5825 (Pk) 115,91 * -
5825 (Av) 105.05 * -
, 5850 (Pk) 61.19 74 -12.81
Vertical
5850 (Av) 49.07 54 -4.93
11650(Pk) 67.5 74 -6.5
5725-5850 165 11650(Av) 53.71 54 -0.29
(UNII-3) | (5825MHz) 5825 (Pk) 106.16 * -
5825 (Av) 95.93 * -
, 5850 (Pk) 54.31 74 -19.69
Horizontal
5850 (Av) 42.58 54 -11.42
11650(Pk) 66.54 74 -7.46
11650(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 20 Data Rate ->58.5Mbps
Frequenc Ch No./ o Frequenc Field Limit Margin
Bands Frequency | 'olarization (I(\q/le) ’ (?jtéi@?rt:) (dBuV/m) (dg)
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5150 (Pk) 69.53 74 -4.47
5150 (Av) 51.09 54 -2.91
5180 (PK) 113.98 * -
Vertical 5180 (Av) 101.48 ’ -
10360(Pk) 66.25 74 -7.75
5150-5250 36 10360(Av) 52.48 54 -1.52
(UNII-1) | (5180MH2) 5150 (Pk) 69.37 74 -4.63
5150 (Av) 50.99 54 -3.01
_ 5180 (PK) 110.53 * -
Horizontal
5180 (Av) 98.85 * -
10360(Pk) 65.26 74 -8.74
10360(Av) 52.47 54 -1.53
5825 (PK) 111.86 * -
5825 (AV) 99.2 * -
. 5850 (Pk) 59.45 74 -14.55
Vertical
5850 (Av) 44.87 54 -9.13
11650(Pk) 67.5 74 -6.5
5725-5850 165 11650(Av) 53.71 54 -0.29
(UNII-3) (5825MHz) 5825 (Pk) 102.89 * -
5825 (Av) 90.87 * -
. 5850 (Pk) 53.51 74 -20.49
Horizontal
5850 (Av) 40.78 54 -13.22
11650(Pk) 66.54 74 -7.46
11650(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 40 Data Rate ->6.5Mbps
Frequenc Ch No./ o Frequenc Field Limit Margin
Bczlinds ! Frequency Polarization (I(\:]/lHZ) ’ (?jtéir\‘gg]) (dBpv/m) (dg)
5150 (Pk) 64.59 74 -9.41
5150 (Av) 51.65 54 -2.35
_ 5190 (Pk) 105.75 * -
Vertical
5190 (Av) 96.55 * -
10380(Pk) 66.25 74 -7.75
5150-5250 38 10380(Av) 52.48 54 -1.52
(UNII'-1) (5190MHz) 5150 (Pk) 62.14 74 -11.86
5150 (Av) 46.62 54 -7.38
_ 5190 (Pk) 104.34 * -
Horizontal
5190 (Av) 94.43 * -
10380(Pk) 65.26 74 -8.74
10380(AV) 52.47 54 -1.53
5725-5850 159 Vertical 5795 (Pk) 111.3 * -
(UNII-3) (5795MHz) 5795 (Av) 100.95 * -
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5850 (Pk) 55.78 74 -18.22
5850 (Av) 45.06 54 -8.94
11590(Pk) 67.5 74 -6.5
11590(Av) 53.71 54 -0.29
5795 (Pk) 102.07 * -
5795 (Av) 92.71 * -
. 5850 (Pk) 53.14 74 -20.86
Horizontal
5850 (Av) 40.46 54 -13.54
11590(Pk) 66.54 74 -7.46
11590(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 40 Data Rate ->26Mbps
Frequenc Ch No./ o Frequenc Field Limit Margin
Bands Frequency | ' olarization (ﬁ/le) ’ (itéir\‘/?rt:) (dBpV/m) (dg)
5150 (Pk) 63.36 74 -10.64
5150 (Av) 48.49 54 -5.51
. 5190 (Pk) 107.19 * -
Vertical
5190 (Av) 94.99 * -
10380(Pk) 66.25 74 -7.75
5150-5250 38 10380(Av) 52.48 54 -1.52
(UNII-1) (5190MHz) 5150 (Pk) 65.3 74 -8.7
5150 (Av) 49.41 54 -4.59
, 5190 (Pk) 104.26 * -
Horizontal
5190 (Av) 91.8 * -
10380(PK) 65.26 74 -8.74
10380(Av) 52.47 54 -1.53
5795 (Pk) 111.63 * -
5795 (Av) 99.44 * -
_ 5850 (Pk) 57.97 74 -16.03
Vertical
5850 (Av) 45.42 54 -8.58
11590(Pk) 67.5 74 -6.5
5725-5850 159 11590(Av) 53.71 54 -0.29
(UNII-3) (5795MHz) 5795 (Pk) 103.16 * -
5795 (Av) 91.38 * -
_ 5850 (Pk) 53.37 74 -20.63
Horizontal
5850 (Av) 40.33 54 -13.67
11590(PK) 66.54 74 -7.46
11590(Av) 53.64 54 -0.36
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IEEE 802.11ac Mode HT 40 Data Rate ->58.5Mbps

Field

Frequency Ch No./ N Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuV/m) (dBuv/m) (dB)
5150 (PK) 65.45 74 -8.55
5150 (Av) 47.73 54 -6.27
) 5190 (PK) 108.47 * -
Vertical
5190 (Av) 94.1 * -
10380(Pk) 66.25 74 -7.75
5150-5250 38 10380(Av) 52.48 54 -1.52
(UNII -1) (5190MHz) 5150 (Pk) 66.92 74 -7.08
5150 (Av) 49.06 54 -4.94
i 5190 (PK) 103.2 * -
Horizontal
5190 (Av) 90.6 * -
10380(Pk) 65.26 74 -8.74
10380(Av) 52.47 54 -1.53
5795 (PK) 111.63 * -
5795 (Av) 99.44 * -
i 5850 (Pk) 57.97 74 -16.03
Vertical
5850 (Av) 45.42 54 -8.58
11590(Pk) 67.5 74 -6.5
5725-5850 159 11590(Av) 53.71 54 -0.29
(UNII-3) (5795MHz) 5795 (Pk) 103.16 * -
5795 (Av) 91.38 * -
i 5850 (PK) 53.37 74 -20.63
Horizontal
5850 (Av) 40.33 54 -13.67
11590(Pk) 66.54 74 -7.46
11590(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 80 Data Rate ->6.5Mbps
Field o .
Frequency Ch No./ o Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuV/m) (dBuVv/m) (dB)
5150 (Pk) 63.46 74 -10.54
5150 (Av) 49.06 54 -4.94
5210 (Pk) 99.52 * -
Vertical 5210 (AV) 88.54 * -
5150-5250 42 10420(Pk) 66.25 74 -7.75
(UNII -1) (5210MHz)
10420(Av) 52.48 54 -1.52
5150 (PK) 61.73 74 -12.27
i 5150 (Av) 48.06 54 -5.94
Horizontal
5210 (PK) 95.66 * -
5210 (Av) 84.55 * -
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10420(Pk) 65.26 74 -8.74
10420(Av) 52.47 54 -1.53
5775 (PK) 107.3 * -
5775 (Av) 96.64 * -
i 5850 (Pk) 60.9 74 -13.1
Vertical
5850 (Av) 47.73 54 -6.27
11550(Pk) 67.5 74 -6.5
5725-5850 155 11550(Av) 53.71 54 -0.29
(UNII-3) (5775MH?z)
5775 (PK) 98.19 * -
5775 (Av) 87.45 * -
5850 (Pk) 54.57 74 -19.43
Horizontal 5850 (AV) 40.82 54 -13.18
11550(Pk) 66.54 74 -7.46
11550(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 80 Data Rate ->26Mbps
Field I :
Frequency Ch No./ L Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuV/m) (dBuv/m) (dB)
5150 (Pk) 62.97 74 -11.03
5150 (Av) 45.63 54 -8.37
5210 (PK) 101.25 * -
Vertical 5210 (Av) 87.63 * -
10420(Pk) 66.25 74 -7.75
5150-5250 42 10420(Av) 52.48 54 -1.52
(UNII-1) (5210MHz) 5150 (Pk) 59.25 74 -14.75
5150 (Av) 44.43 54 -9.57
5210 (Pk) 97.84 * -
Horizontal 5210 (Av) 83.54 * -
10420(Pk) 65.26 74 -8.74
10420(Av) 52.47 54 -1.53
5775 (Pk) 108.65 * -
5775 (Av) 94.48 * -
Vertical 5850 (Pk) 63.74 74 -10.26
5725-5850 155 eruca
(UNII-3) (5775MH2) 5850 (Av) 47.43 54 -6.57
11550(Pk) 67.5 74 -6.5
11550(Av) 53.71 54 -0.29
Horizontal 5775 (Pk) 99.19 * -
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5775 (Av) 85.91 * -
5850 (Pk) 54.23 74 -19.77
5850 (Av) 41.7 54 -12.3
11550(Pk) 66.54 74 -7.46
11550(Av) 53.64 54 -0.36
IEEE 802.11ac Mode HT 80 Data Rate ->58.5Mbps
Field I .
Frequency Ch No./ o Frequency Limit Margin
Polarization Strength
Bands Frequency (MHz) (dBuV/m) (dBuVv/m) (dB)
5150 (Pk) 65.85 74 -8.15
5150 (Av) 46.79 54 -7.21
5210 (Pk) 102.02 * -
Vertical 5210 (Av) 87.29 * -
10420(Pk) 66.25 74 -7.75
5150-5250 42 10420(Av) 52.48 54 -1.52
(UNII-1) (5210MHz) 5150 (Pk) 64.68 74 -9.32
5150 (Av) 44.9 54 9.1
5210 (Pk) 98.2 * -
Horizontal 5210 (Av) 83.6 * -
10420(Pk) 65.26 74 -8.74
10420(Av) 52.47 54 -1.53
5775 (Pk) 106.52 * -
5775 (AV) 92.09 * -
_ 5850 (Pk) 62.12 74 -11.88
Vertical
5850 (Av) 46.57 54 -7.43
11550(Pk) 67.5 74 -6.5
5725-5850 155 11550(Av) 53.71 54 -0.29
(UNII-3) (5775MHz)
5775 (PK) 98.73 * -
5775 (AV) 84.32 * -
5850 (Pk) 54.57 74 -19.43
Horizontal 5850 (AV) 41.34 54 -12.66
11550(Pk) 66.54 74 -7.46
11550(Av) 53.64 54 -0.36

Note: No harmonics emissions were found.
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* - -> Fundamental Frequency
P-->Peak detector
AV-->Average Detector

***END OF TEST REPORT***
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